Your complimentary
p— use period has ended,
B 3 CO m p | ete Thank you for using
P PDF Complete.
Click Here to up
Unlimited Pa

b cooschiiG . G000 e Tk e e e

MASTER PARTS MANUAL

GARDEN TRACTORS

MODELS:

T1228AR
T1228BR -
T4328AR"
T4328BR
T6328AR
 Te328BR
A§ e —— T8328AR"
T8328BR ~ - -
T8338AR -
T9329AR
T9329BR

LAWN AND GARDEN
POWER EQUIPMENT

ROPER S/A\LES CORE,

1905 WEST COURT STREET
KANKAKEE, ILLINOIS 60301

. PRICE $2.00
FEBRUARY 1, 1979



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.

B 3 CO m p ete Thank you for using

PDF Complete.
Cllck Here to upgra dle

REPAIR PARTS
ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T12288R

CHASSIS, FENDER & DASHBOARD

REPAIR PARTS
ROPER 11 H.P. GARDEN TRACTOR--MODEL NUMBER T12288R
CHASSIS, FENDER & DASHBOARD
+

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
. N NO.  No.
1 sessR Bavtery Tray 37 3009 “Hox Bok 5716 - 18 UNC x 5/8
2 g9 Tank & Battery Support B 1003 *Lockwashe 5/16
3 @A Hood Latch Pin 3 sop *Hox Nut 5/16
4 o Tank & Battery Support Brace @ 0M0p  exvoh 316 18 UNCa 3
5 g Ghassis Channel M aosp Ext. Tooth Lockwastvr 5/16
6 gmR Engine Pulley Cover 42 550 Hex Head Thead Gutting Serew
7 soIsR 5/16 - 18 Ut oo
8 gsooR Channel Access Cover 43 awae Hex BoliS/16- 18 UNC 1112 Full Tha.
9 36aH Gontrol Knab DX
10 87eR Range Shift Rod a5 2800
1 E819R Range Shit Rod Bracket 46 302P  Hex o8 NG x 78
12 8008 Decal Atachment Clueh 47 1008P  ‘Lockwasher 318
13 esion Foot Rest 8 sop *Hex Nut 3/8 16 UNC
14 673A3  Suspension Alm Bracket Weldment RH. 49 3155 "Hex Bol 716 14 UNCx 2. 1
1B 27518 Ghp - Fuet L 50 100IP  ‘Lockwusher /11
16 250 Toamsacs Bracket 51 03P Hon Bk /114 UNC < 1
17 s Seat Spring Lock Plate 52 5000 Hex Nut 2716 - 1
18 28R Transale Spacer £ 3 CHeBoltlid20 N 12
19 673A35  Drawbar Assembly 5 l00%p ockw:
20 soiR Reftector 55 503p i Now a2 une
21 amm Coasis Coanel Cowe 56 30237 "HexBoli /816 UNCx |
2 7R Universal Bushi s 3usep Gros Roces Truss e Mchine Srew
23 673838 Susponsion Arm smku Wetdment - LH. NG5/
2 ssear Decal - it P 510 W O/52
2% BeiA Foot fes 53 5600 Hex Heart Thread Cutting Scmw
2 ssom Fender 5/16 - 18 UNC x 1/2 Typo 23
2 s7esR Seat Spring 60 2450 Decal - Roper
38 22l saat 61 302IP  “HexBoh 3/B-16 UNCx 34
2 i Occal - Lower Dashboard 62  isiap Washer 15/32 x 15/16 x 16 Ga.
F T Decal - Upper Dashboard 63 s60P Sauare Nut 7/16 - 14 UN
3 e Dashboard 6 5e06P Hex Wether 0, T, Gutig Srem
32 s03m Bearing 1a 20 UNC 112 Tyve 2
B 70 Suering Bracket & Bewing (nc. Key & 2w i1
- i Wty -t Tag
% ss90P N/.x Head Thread Cutting Screw B Y Owners Manual
A 20 UNG x 172 Type 23 4
W e STANDARD HAROWARE-PURCHASE LOCALLY
3% s05P oo 16 38 NG
@ 3% B
% 35 §o o o Gaffe o To Jo Fo B
38 gt
S8 g4 o @m@ en G @50
B9 @1 By 3 O @ @
® B3 @5
@
@
R s T U v w x
o To G Fo o f o 9
@5 ©se (2%

REPAIR PARTS -
ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T12288R

ENGINE MOUNT, HOOD & GRILL

REPAIR PARTS
ROPER 11 H.P. GARDEN TRACTOR-

'ODEL NUMBER T1228BR

ENGINE MOUNT, HOOD & GRILL

KEY  PaRT OESCRIPTION KEY  PART DESCRIPTION
No.  NO NO.  NO.
1 een G 2 1002P “Lockwasher 14
2 7e7R Fuel Tonk C3p 33 030 “Hox Nut 144 20 U
3 Fuel Tank 3 300 ches Ben S I8 UNG x5
P Hose Clamp 35 100 Lockwasher 5/
A gsaan Fuel Line 38 i “Hex Nut 5/16 18 UNG
48 69898 Fucl Line Clamp 43 3030P  'HexBolt 71618 UNCx 1
5 068 Fuel Line - Overllows 44 1001P  Lockwasher 771
S G5A00  Engns B inkimen 45 soop “Hox Nut 7/16 - 14 UNC.
w0 ssisR Eagine Base Bracy 46 3010P  *Hex Bol 5716 18 UNC x 3
n 1508y Satery Switch Bracket a7 e St Neck G Bt T
13 780R Dashhoard Bace.
14 B78aR  Shi @ e ol 1 200N x 172
15§93k Sealing 5 49 TP ik B SG 18 UN
16 8oMA Sealing Stip Clamp 50 56047 Hos Wi e St Mot
17 esR Saap Bushins No. 10 138 Ty
B a7R Insulated Clip 51 2300 Cros Mo P i Moch
13 @A Gei B No 10 24 UNC »

89330 Gril Bracket 52 seip
21 seam uiiber Bumpec 53 08P
2 202 Decat - Roper
23 Ba%R Hood Laich Cover - RLH, s 10068
2 Hood Lateh 5 0P
2% 89rm Hood Strip 55 2500p
6 ooisR Haod Latch Cover - LH. - S PPN
2 802 becl itensnce 58 203 Decal - Hapes Loo
29 673M29  Hood Ass'y. 5 5503p B el e
E How Washe: Head Thead Cutting Seaw 023 5/16. 18 UNG x 3/

5/16.- 18 UNC x 1/2 Type 23 60 1S Wi 11Ze 16K 16G0.
31 3268 “Cross Rocess Truss Heod Machine Screw
V420 UNC x 3/4 *STANDARD HARDWARE-PURCHASE LOCALLY
c N

A 3 oM

G T ﬁ ﬁ“ fu G fhe i %o T T o ﬁw
@2 @3 @5 @3 O i 952 vsa
D @ ©35®‘5 @ D & % B



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.

om p ete Thank you for using

t C PDF Complete.
Cllck Here to upgrade ' » ) 5 -

REPAIR PARTS . % REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR

CHASS!S, FENDER & DASHBOARD CHASSIS, FENDER & DASHBOARD
. W R oEsswisTion Kev B oEscAwTioN
b 3lles ol
S GEE BT S W SRR
2 B797R Tank & Sau!lv Support 38 1003P *Lackwasher 516
3 B8753R Hood Lateh Pin 39 504P “*Hex Nut 5/16 - 18 UNC.
R vt e
5 8807R Chassis Channel 41 1408P *Ext. Tooth Lockwashes 5716
6 B8791R Engine Pnuny Cover 42 5503P Hex Head Thiead Cumml Scr--w
7 8915R Nut 5/16 - 11 x3/4
H e G B O e
S Den e I
10 8756R Range Shift Rod 45 2511P *Cotter Pin 3/16
1 BBISR Rimja Shift Rod Bracket 46 30227 "Hex Bol1 3/8 - 16 UNC x 7/8
12 B900R Decal A(lithmm Clutch 47 1004P 'Lonkwnsh('r /B
13 86408 Foox - a8 501P “*Hex Ny
14 673437 Suwensmlv Alm Bracket Weldment - R.H, 49 3155P ‘Hox Rah 7/!5 |¢ UNC x2- 14
15 2751R Clip - Fuel Li 50 1001P .ockw;
B Tt - e NG
17 159) Seat Spring Lock Plate 52 500P tex Nut 7/16 - 14 UNC
18 9248R Tm\wxlt Snlur 63 3114P “*Hex Bolt 1/4 - 20 UNC x 1/2
19 673A95 Drawbar Assembly 54 1002P “Lockwasher 1/4
20 60128 teflector 55 503P Hy jut 1/4 - 20 UNC
21 8782R Chassis Channe! CDVEI 56 3023P “Mex Bolt 3/8- 16 UNC x 1
22 7f Universal Bushing 57 3358P Cross. ﬂ!ees; Tmu Head Machine Serew
FIE R oy S— SR Ty
24 8898R Decal - Shift Patt 58 1506P fasher U/JZ x 5/! x 16 Ga.
BB e i o L L
26 8509R Fender 5/|5 18 UNC x 12 Type 23
27 8768R Seat Spring 60 2451
28 4735 Seat 61 3021P 'Hux Bol( 3/8 16 UNC x 3/4
2 199J Decal - Lower Dashboard 62 1593P *Washer 15/32 x 59/6‘! '6 Ga.
30 1964 Decal - Upper Dashboard 83 560P Square Nut 7/16_
3 163 Dashboard 8 5606P Hex Washer Hd. Thd memu Screw
32 R Bearing 1/4 - 20 UNC x 1/2 Type
673A68 s Bracket & Bearing {Inc. Key [ 243) Decal - 11 HP.
No. 32, 2475 Warranty - Fact Tag
3 sseep Hex Hoad Thread Cutting Screw P41 Owners Manual
1/4 - 20 UNC x 1/2 Type 23 - .
35 1006P “*Lockwasher No. 10 'STANDARD HAROWARE-PURCHASE LOCALLY
A
A 8 c D E F G H 3 L3 L M
@ 35 .
% 33§ G o FaiF i e B [« G- “
o8 a1 4
gTe = gl e
48
o ® B | B
(<4

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR
ENGINE MOUNT, HOOD & GRILL

b REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR
ENGINE MOUNT, HOOD & GRILL

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO. NO. NO. NO.

1osessR Gl E ALY

2 791R Fuel Tank Cao 33 503P “Hex Nut 1/4 -

3 Fuel Tank 34 30097 *Hex Bolt 5/18 |8 UNC x5/8
4 S877R Hose Clamp. 3% 1003P *Lockwasher 5, /

4A 8544R Fuel Line 36 “Hex Nut 5/16 -

48 6999R Fuel Line Clamp 43 3034 'Hex Bolt 7/16 H UNC x1

5 $806R Fuel Line - Overflow 44 1001P *Loc

9 673A177 Engine Base Weldment 45 500P N

10 8eR Engine o Brace % aow0p

19 SR Sukty Switon Bracket P 53 Neck Caiaga B 5713 - 18
13 @780R  Dusmboud brace

14 8784R Heat Shield 48 3114P Ntx Bull \/d 20 UNC x K/?

15 8936R Seating Strip. 49 3o “Mex Bolt 5/16 - 18 Uf

16 BI34R Sealing Strip Clamp. 50 5604P Hex Washer Head SMn( Mnm Screw
17 9151R Saap Bushing No. 10 x 3/8 Typ

18 4171R Insulated Clip 51 3320P Cross Recess P:m Nud Machine Screw
9 eEw | Brsce

893: Grill Bracket 52 561P

2 sos2  Gumper s oo

22 242) ! - Roper

23 B8935R Hood Latch Cover - RLH. 1006P

2 ood Latch 55 sose

2 sewWR  HoodSmip 5 2s00p

26 B0  Haod Latoh Cower - LM 57 P

28 28R Doul M m(mmu 58 293 Decal - Roper

28 673A163

30 5600P Nex W.nhm Head Thread Cuwnﬂ Screw *STANDARD HARDWARE--PURCHASE LOCALLY

5/16 - 18 UNC x 1/2 Type
3 3268P “Cross Recess Truss Hoad Mannml Screw
1/4 - 20 UNC x 3/4
s
oy A B ¢ b & W 4
B Pr 0 [ o e T Fa T Yo ﬁs. ﬁn I
@2 @% ox @3 @7 g
@ @u @ ®n
R33 B3 O B S @6



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

23 C(!,ryp!: ete

Click Here to upgr:

Unlimited Pages al

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T12288R

STEERING AND FRONT AXLE

REPAIR PARTS
ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228BR
STEERING AND FRONT AXLE

KEY  PART DESCRIPTION - KEY  PAHI DESURIFTION
NO.  NO. NONO
12 Deca, Stesing Wheel Con 2 L
1A 87108 Steesing Wheel Cap 0
7 AR Steering Whiet 31 e
RN Yuhr 25021 1/4x 18Go. 000 32 Front Whovt o, Koy Noh. 50 8% ol
25 requir 3 wont Tae Tubleas 16 5 6 b
3 ok Cap Stewrimn Tube 3 G g veo 8
5 5949H Rubbe: Bushing 36
6 esEMI  WoodiuH Key 3
7 sem UJoint (Inc. Key No. 74] 3
TA 646AN Grease Ftting 3
8 asose Sa, Hd. Set Sciew /8- 16UNCx 112 4g g
o o 0" Joint Spacer a1
10 EB3R Stecring Support Buicket a2 Stevriny Secton Aw'y
N esazm ease Fitting asher 20/32 x x
12 s Stesring Pinion b i
1B 67326 ot Axle Weldment a5
1 9161 Puot Bolt 5/8- 11 UNC x 6 45
156 Shoulder Nut a7 Bali 38- 16
16 1S03P  “Wasner 21/32x 1-5/16x 13Ga 8 *Hex Not 38 - 16 UNC
17 sk “Hex Jam Nut 5/8 - 11 UNC 49 Thrust Washer (2 10 4 a8 requirec
1B 515e JHex N % Wiheet Bk and Bushong
3 SN Sty bel Gonk et % Ao
tecing Bell Crank Weldment 5 ot T Tubeloss 22.6 » 7.5
21 eusm Graase Fitting 3 Fig s 2280750 12
22 6usoM Grease Fitting 5 Hubi Balt
23 673A15  Steering Tic Rod (Inc. Key No's. 5 Hox Bolt 378 - 16 UNG x 778,
1 56 Washer 25/32 x 1+ 1/4 x 21 Ga. (0 to
5 E-Ring Vs required)
A 1521P Washer 25/32 x 1 - 578 x 16 Ga.
25 673420 Spindie Weldment - RH, o »
. onaaa Soidis o STANDARD HAROWARE -PURCHASE LOCALLY
27 87988 Dust Cup
8 807R Bushing - Steering Stop

=0
&
Q=0-=
B9=0o
Do
2

&3

REPAIR PARTS

ROPER 11 H.P, GARDEN TRACTOR-MODEL NUMBER T12288R

CLUTCH-BRAKE & DRIVE

en @” gn
<30 @n»

Db iitfe g £ iz e

REPAIR PARTS
: ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T12288R

CLUTCH-BRAKE & DRIVE

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. No. MO,
252017 ine - 11 H.P. Brigos & Station 89097 Buhing - Lock B
2 e Bia0 01 2228M  Vioodiott Key 3/16 x AT,
3 623183 Haat Deflector Weldment SIS BrakeAm
i ssaon o - Muttier Si426  RollPm
5 Begk uitles Pipe 87800 Foot Fadal Snaft
¢ a0l atfler BIOOR  Imiert - Cluteh Brake
7 sese - Key 83828 Foot
8 dop i Drain Pigs 3/8. 1B NPT £3- 172 B795R  Foot Pedal Bracket
5 ao0p ‘ain Pipe Cap 3/6 - 18 NPT 189 Choke & Thratile Control
10 67338 Eogine Pulley & Set Screws 3011P  “Hex fort 5/16+ 18 UNG x 1
e Kay No. 737 eoon ot
1 e Puley Belt Guide ockyssner
s8isn e Jiler - v Groove 45467 Hox Forged Socket Heiess Set Serew
8908 pring - Mowsr Clutch LCP5/16- 18 x 1/2 - Nylok
an tachment Pecal Cover 30000 tHex Bolt 911618 UNC x 5/8
1817 lutch Spring Hangor 3000P  tMex Bl 5/16.- 18 UNC x 314
873A105  Outer Clotch Brackat Ass'y. S04p Hox Nut 5/16- 18 UNG
8737108 Clutch Laver Woldment 60 *Cotter Pin 1/8x 1
88328 Jotch Link - Lower %P _HexBolt 718 14 UNCx1-172
Siap ocknut 378 - 16 UNC W001P  :Lockwasher 7/16
8328R futeh Bracket - Inner 5001 ex Nut /16 - 14
sa26n 1ot tdle Brackot ! “Hox Bolt 3/8.- 16 UNC x 374
87708 ltor Brack Lock Plate 16200 sher 13/32 % 1. 9/18 % 10 Ga.
8345R \nd Drive Beit ax ol e
241 rako Dram Jo04p ackwather 378
Bz0am ocknut 172 . 20 UNF 1513 “Waher 13/32x 13/16 x 16 Ga.
8800R Tansscs Pley Bak Gude 31640 Undercun Fiat Hesd Mach, Screw
9868M1 oodrut Key 316 x /B K.T. 3816 UNC x 312
iR o Sa. Neck Carrsge Bt 11420
6733211 UNCx
873827 89 1688H  Lockn5/16. 1BUNC
6264365 9 8599 Hex™Hd. Thiead Cutting Screw
e 17420 UNC x 172 Type 23
17843 10022 *Lockwasher 14
6738209 503 “Hex Not 1/4 - 20 UNC
17824 3273 tHex Bolt 8116 18 UNC x 1 Grede
8905R “Wathor 8716 x 3/4 x 16.Ga.
9696 3 <Hex Boit 5/16 - 1 7
s638H 1537 tWather 11/32 % 11/16x 16 Ga.
158 “Hex Not 378
ga1an 3003 "Hex Bolt 174 - 20 UNC x 34
8 et Gu 100 1985 Washer 9/32x - 1/dx 16 Ga
8734162 Bt (dler Bracket Weldmant 07 s60ze st Recens Truss Head Thead
1" *ERing i Cutung Scrow 174 - 20 UNC x 372
s73a21 i 1dler Support Assy. Tye
88377 Tutch Bivot Arm 02 30270 HoxBoh 3/8- 1BUNCx .32
8836R ety Switch Atm 03 3vier Hax Balt 1/4 - 20 UNC x 112
BBSOR oring Clevit 08 3384 “He Balt 14 20 UNCx 1. 1/ Full 1
sana e Flat Head Rivet 106 3050P  tHox Bolt 511624 UNF x /8
88208 arking Brake Lock Bracket 108 2505P  “CotterPin /B x 3/4
1088) arking Braks Lock Bar 05 3360P  Fox Boll5/16. 24 UNF x2-3/4
8904R Spring o swe Hox Jam Nut 5716 - 24 UNF
5 673A18  Porking Brake Lever Weldment
7 8718 Convol Knab QPTIONAL EQUIPMENT
B30BR  Bushing. Brake Lover Spark Arrestor Muller LAZ49AR
9 @822R  ParkingBrake Support “STANDARD HARDWARE-PURCHASE LOCALLY
9A  3004P Hex Bolt 1/4 20 % 1 5

s T U Vv W X Y 'z A\ BB DD EE
ﬁu ?u ﬁu ﬁsuﬁﬂﬁu ﬁuﬁmﬁmﬁm 'm 0
©r @Y @ul"e” ®n g" ok @
en en®n ™
®eo ® Ses pried ®
(S
@n
® a2

EET A R e e



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has ended.
B 3 CO m p ete Thank you for using

PDF Complete.
Click Here to upgr:

i A
VS,

sty s

A o

8 i iRdeRE S e 6

feb gz & el

Unlimited Pages a

REPAIR PARTS REPAIR PARTS
ROPER 11 H.P. GARDEN TRACTOR MODEL NUMBER T1228AR ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR
STEERING AND FRONT AXLE STEERINGAND ERONTAXLE
xev  panl ESCRIPTION ke pAnT DESCRIPTION
NO.  HO No,  NO.
v 2 Decal, Stesrng Wieel Cap 20 BIBAI SondieWetdment LA
1A Stcuring Wheel Cap 00M Panged Bosing
3 Sicering Whes! N 7R T Vatwe
3 Washer 49/64 x 1- 174 x 16 Ga. 32 3636R Front Wheel (ne. Koy No's. 30 & 3
a Cap - Seering Tube 3 3R From Tue. Tt 163 650 8
5 Fuvber Buhing 3 28R DuCip
i Woodroll Key 35 GeM  Guewse Fiting
7 U-Juint {Inc, Key No. 7A} 36 8865 Steeting Drag Link
7A Grease Fitting. 37 673A39 Tie Rod {Inc. Key No's 39 & 40}
8 o SelSeew /8- 1GUNCx U2 33 BS32R Ta Rad Jomi - LA, Thieal
9 " Joint Spacer 39 S47P Hex Jam Nut 3/8 - 24 UNF - L.H.
10 ing Support Bracket 40 54BP *Hex Jam Nut 3/8 - 24 UNF
1 ease Fitling 4 82R  Tesoddont R, Duvat
12 Steering Pinion. 42 673A147 Stevring Sector Ass
1 Front Ale Weldment 43 VB e sioAx 1 14166
In Pieot Bult 5/8 - 11 UNC x 6 4 P Eha
15 Shoulder Nut 45 3023P “Hex Bolt 3/8 16 UNC » 1
16 “Washer 2132 x 1516 x 13Gu. 4 TBIP W 20x1x 146y
17 “Hex Jam Nut 5/8 - 11 UNC a7 3026P *Hex Boft 3/8- 1GUNC « 1 - 314
18 *Hex Nut 3/8 - 24 UNF. a8 501P “Hux Nut 3/8 - 16 UNC
1 “Lockwaher 38 49 75630 Axie Thrust Washers
2 Steering Bel Crank Weldient 50 GI4AGOZ  Wneet R Bushing
21 Grease Fitting 51 36350 ca el
22 iease Fil . 52 37831 Rear Tiee - Tuteless 22.5 x 7.50
23 Steerin Rod (ine. Key No's. 53 58451 E-Hing
37 thru 41} 54 13044 Hub Bult
24 50008 E-Ring 55 30220 Hex Bolt 3/8 - 16 UNC x 7,8
24 1589P  Wauhir 40/64x1-5/8x 16Gu. 56 1591P  Wathe 25/32x1-174 421 Gu,
2 673A20  Spinule Weldmen - RH,
26 95301 Groave Pin *STANDARD HARDWARE-PURCHASE LOCALL
27 898 Dust Can loner
2 BIR Buhing. Stwering Stop
Fo Fu fo B
@B Gy @
[ ® s
REPAIR PARTS REPAIR PARTS
ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR . ROPER 11 H.p. GARDEN TRACTOR-MODEL NUMBER T1228AR
CLUTCH-BRAKE & DRIVE CLUTCH.BRAKE & DRIVE
KEY PART  DESCRIPTION KEY PART  DESCRIPTION
No.  NO. NO! MO
2 252417 Engine - 11 H.P. Briggs & Stratton BYOIR ushing - Lock Bar
Type 013001 2228M joodrutf Key 3/16 x 3/4 H.T.
673A153 teat Deflector Weldment 8B35R rake Arm
ekt - Multler 51420 o Pin
&eon et Pipe 87508 ot Pedal Shaft
4201 uftor 8i8oR et - lutch Brake
9396€ . Key 8882R 0ot Pedat
ADNP il Drain Pipe 3/8 - 18 NPT x 3-1/2 8795R oot Pedat Bracket
4010P rain Pipe Cap 3/8 - 18 NPT 188) Choke & Throttie Cantrol
il 673A98 ngine Pulley & Set Screws. 3011P “"Hex Boit 5/16 - 18 UNC x 1
e ey Ro. S100m i Te
L 164, ngine Pulley Belt Guide 1003P *Lockwasher 5/16
8846R leit Idler - V Groove 45408 Hex Fm&ud Socket Headless Set Scr
8906R oring - Mower Clutch. 5/16- 18 UNC x 1/2
8883R ttachment Pedal Covar 4 3009P  ‘HexBoit 5/1G- 18 UNCx 518
9283R lutch Spring Hanger 5 3010P ox Bolt 5/15 - 18 UNC x 3/4
§79A105  Outer Clutch Bracket Ase'y. S B0P  HoxNutS/16- 18 UNC
S73A105  Cluten Lever We 3 %080 “CotterPinl/@x)
ich Link - Loy 8 3036P tex Boit 7/16- 14 UNC x 1-1/2
8 etaining Ring 9 1001P *Lockwasher 7/11
8828R itch Bracket - laner 500P “Hex Nut 7/16 - 14 UNC
8826R fat |dler Bracket 1 3021P *Hex Boil 3/8 - 18 UNC x 3/4
B770R Idier Bracket Lock Plats 33 3022P *Hex Bolt 3/8. 16 UNC x 7/8
B84SR Tound Grie Boi 008 *Lockwasher 38
2144 rake Drum 5 1513P “Washer 13/32 x 13/16 x 16 Ga.
8204H ockout 1/2 - 20 UNF 6 3164P Jrdercut Flat Head Mach. Stiew
8300R 1ansaxle Pultey Bett Guide 3/8 - 16 UNC x 3/4
9858M1 /oodruff Key 3/16 x 5/8 H.T. 87 10P *Sq. Neck Casriage Bolt 1/4 - 20
Saa7R Fansaxle Pulley GNCx 172
673A28 rake Band Ass'y. 88 1605H Lockaut 1/4 - 20 UNC
7942 ke Bracket ysidment 85 188H  Lockn 5/16-18UNC
626A365 rake Rod Ass y. 80 6599P Hex Hd. Thread Cutting Screw.
501P *Hex Nut 3/8 < 16 UNC 1/8- 20 UNC x 1/2 Type 23
17H urnbuckle 1 1002P *Lockwas 14
8852H rake Rod - Front HO3P *Hex Nut 1/4 - 20 UNC
B8B0SR ing - 1l 73P *Hex Bolt 5/16 - 18 UNC x 1 Graur |
g9 ice Guard 08P Wainer$/16x 3/d x 16Ga
6635H elt tdler - Flat 3150P “Hex Bolt 5/16 - 18 UNC x 7/8
s81sR uich Arm L 396 ‘Waiher 11/32 % 11/16% 16 Ga.
8912R rilled Flat Head Rivet 501P “Hex Nut 3/8 - 16
B848R -(dler Belt Guide 3003P *Hex Bolt 1/4 - 20 UNC x 3/4
673A162 _Belt tdler Brackot Weldment 100 1585P 2
“Eing : 01 sk
673A21 elt Idler Support Ass'y.
88378 Tutch Pivot Al
B836R fety Switch Arm 102 30277
8850R pring Clevis 103 3114P
B891IR rilled Flat Head Rivet 104 3384P
80208 "iing Brake Lock Bracket 05 3010
1098) 57king Brake Lock Bar 105 30500
BI04R ing - Parking Brake 1 2505P
673A18 arking Brake Lever Weldment 109 3360P
8871R Control Krioh - Parking Brake 10 538P Hex Jam Nut 5/16 - 24 UNF
B908R Bushing - Brake Lever
8822R Parking Brake Support
*STANDARD HARDWARE- PURCHASE LOCALL
5 T U v w x ¥ z AA 88 DD EE
Goe G G G n G G G o e e o G
©@% O @gu@™e” @ @n t @n i
7% e 1o
®w O o n B S @ -]
®76 @9 ® =
Sw
@ 9
2A ® o



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PP

Click Here to upgr:

Unlimited Pages an

ete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

REPAIR PARTS
ROPER 11 H.P. GARDEN. TRACTOR--MODEL NUMBER T1228BR

REPAIR PARTS,
ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228BR

ELECTRICAL ELECTRICAL
BasTERY
v sTamTer
NEUTRALSAFETY SWITOH _~ corcwong)
oo
R g i -
8
coiL sec.
3
.
g e
MOTOR
switen 7Y Y Accessonv]
CHARGING COIL
©i008)
Ac.coi
1GNITION SWITCH HesoLiGHT]
vasirion] cicuir
ofF | ms
on Bt
STanT | 85 77
CHASSIS GROUND
NO.  NO. 0. NO.
1 R Headiig 2 30w Wiring Harnoss
2 8o3R Wie Hemhpm Ground 0 gsser Battery Bolt
3 87%R adii 3 3aam ing Nuc 17420 UNC
2 sy Tarmind lntu\nm (Dual) 2 879K Batiery Hold
5 88s6R ulator 4 30 Clovs Recess Tross Hd. Mach. Serew
s 10w Sotencid {inc. Key No. 37 thu 401 No. 1024 UNC x 1
7 SR Battery Cable 3 1006 Lockwasher
8 7 3 3% sosP o Nt oo 16 za yne
9 8860R Starter Cable n sp
0 2260 38 100sP
N 88eIR Ground Cable 33 s
2 943 mmotor a0 10030
1 9700R @ e
i AR a2 100
5 8984R U fne. Koy o, 18) a3 503
16 93sR Up Down Plate a4 s
17 73R Internal Tooth Lockasher 45 15830
18 seeP Hex Nut 15/32 -32 NS 47 ss9se Hox Sl Tapping Srew
1 969rm Sroun Wi o102 172 Tyne
7793R Light S 48 3003 Va NG
21 77%4R e Swnch Knob @ Tooar  Wene d7asimxt6 e
1 25518 Wire
25 7524 Ffing Assembty
2 4406R ianition Switeh (ine. ey No. 25) “STANDARD HARDWARE.PURCHASE LOCALLY. (
@ a3 2 8657R Terminal Identifier
5 8 7758 Safety Switch
REPAIR PARTS REPAIR PARTS
ROPER 11 H.P. GARDEN TRACTOR--MODEL NUMBER T12288R ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T12288R
TRANSAXLE TRANSAXLE
KEY  PART DESCAIPTION KEY  PART DESCRIPTION
No. NO 0. NO.
1 agm 43 4gosh
2 57 Retaining Ring 50 az22R
3 a1 51 1598
PR T 52 siom
5 a2 53 4220R
& a2R 54 4209R
7 e2s6H her 55 a213r
8 o5t Hex Soll 38 26 UNF 3114 56 a4
(1" Thread Length 57 41958
7392 Steel Ball 58 a24R
10 e Sping St Fork Detent 59 4iga
0o asER Shift Fork, High - Low Range & 758R
12 e2eeH Shvust pesing Race 61 4208R
@ a2 4th Reduction Pinion 62 42078
1w a196R 31 Redution Gear St 8 738K Ncmlle Beanng
15 e27eM Snap Ring - Crescent Type s 472038 e Sosed Gea and 0 Reducrion
16 G9AGs i Low Rarse Gexr Pmlon [
17 B Needle Bearing 6  420aR
18 8740H1  Sintered Iron Bearing 66  7835M Waodat ey 18 172
1B 62 Shift Fork Shatt, High - Low Rlange 67 49260 Snap Ring - Crescent Type.
0 428 Diterenial Pinion 68 4205 Intermeliate Spend Gear
21 6252H1  Diffesential Pi 69 4206R
2 7810H e Comiog N 33 28 UNF 0 1304 Race
23 49868 Shit ok M 63369 edhat and Hh Spoea
2 73R i Cluser Pivon
2 2R Sintersd I Beating 72 @R Tnput
6 ezi6H Shilt Fork Sh 73 axR Lo Spee Piewot
7 e2m Sift Fork 24 S0P ERing
® 018 smnsnm Fion - Low hooge 75 11538
2 e il Seal 7% 739
2 55H Prseoe Rl Valve 7 Bs20H
31 E33ASs  Gearcae Reverie die Shftang 8 P
Bearings - A.H. {Inc. Key No's. 17, 79 167
18,26,32.50,61, ou3 and 21 80 1P m Noi 7116 20 UNE
2 enH wel 8 6270K on'Sen
3 428 e sring 82 738M B ater Shat
30 73%6H Thrust Bearing Race 8 63baH Controd Knoh
3 4198 4th Reduction Gear Shaft 8 %0NA Gear St Lever - Bent
3% 42008 4th Reduction Gear Spacer 85 9013 Gear Shilt Cay
¥ e Thrust Bearing Race 86 GBS Gear St Covrund Pin
B ersH Gearcase Gasket o Lo RS
E. Gearcase and Bearings - LH. 88 4924H
(Inc. Key No's. 18, 25, 4, 50 (2). B 103 ‘Wahe 191325 50/6 x 16.Go.
51and 52) 0 805 it Mechanism Seal
40020 Pipe Pl 2. 14NPT, 91 IS68P  "Washer /16 x 15/16x 11 Ga.
4 4015P Elbow. 92 754
42 a0 StoPie e 172 NPT 23 93 e7am
45 62714 m Seal Bd 25068
46 4001P pe Pluy 1/4 1 9  10oae
G SR weecenans Maxi 2GS % e
48 1007 Lockwasher 5/16 Extra Heavy 7 Gyer dao

& Skt Lewer A

*STANDARD HAROWARE PURCHASE LOCALLY



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

Click Here to upgr

Unlimited Pages

REPAIR PARTS

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR
ELECTRICAL . ELECTRICAL
BATTERY
2V stateR
NEUTRALSAFETY TSR~ g encu
1GNITION SWiTCH SFERVSNIToH caaciron
ruse : 4
e,
s
FOINTS
ColLsec. _PLUG
cHARGING cOIL
(©w008)
Ac.con
1gNITION SWiTCH DL
rosiTioN | cincuiT g/
s LiGHT swiTCH]  HEADLIGHT]
on
sTaRT 7
CHAsSIS GROUND
KEY  PART DESCRIPTION KEY  PART DESCRIPTION
No.  NO. NO.  NO.
1 R Headlight 2 30 Wiring Harngss
2 BO3IR Wira - Headiight Ground 0 s8R Battery Bolt
3 gaeR Headlight Clama 31 3aaM Wing Nut 1/4 - 20 UNG
4 51 Terminal Insulator (Dual) 2 ar96R Battery Hold Down
6 saseR Torminal Insulator 3 3wp Cross Recess Truss HO. Mach. Scrw
& 103 Solenld (inc. Key No. 37 thru 40] No. 10-24 UNC x 1
7 e Cable 3 1008p chwashor No. 1
8 6% - . 38 sasp “Hex Nut No. 10 - 24 UNC
9 88EOR Starter Gable ¥ s *Hex Nut No. 8 - 32 UNC
0 280 arcery ® 3 “Lockwasher No. 8
1o Bsem Ground Cable 3 “Hex Jam Nut 5716 - 24 UNF
12 833K Ammetar bt P *Lockwasher 5/1
13 8700R Harnes - Lift Motor 41 314P  “HexBolt /4 - 20UNCx 172
14 amR insulated Clip 42 1002P  Lockwasher /4
1§ 8984R Lift Switch (Inc. Key No. 18) 43 503p Hox Nut 174 - 20 UNC
18 R Us-Down Plate 543P *Hex Nut No. 10 - 32 UNF
17 73R nternal Tooth Lockwasher 45 1583 rass Washer No. 1
18 867 2-32 NS a7 sowEP Hex Salf Tapping Scrow
18 7R Na. 10x 172 Type 23
20 7793 48 3003p  “HexBolt 1/4-20 UNCx /4
21 7R 49 1506P  “Wesher /32 x 5/8 x 16.Ga.
24 IR
2% 7552H mbly
26 s Ignition Switch (Inc. Key No. 25) *STANDARD HARDWARE-PURCHASE LOCALLY
B3 7 seeIR Terminal Idantifier
»  718R Safety Switch
REPAIR PARTS REPAIR PARTS
ROPER 11 HP. GARDEN TRACTOR-MODEL NUMBER T1228AR ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR
TRANSAXLE TRANSAXLE
5
¥ (S
XEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. No. X
1 aerR Axle Shatt 49 asmH Neadie Beaing
2 57 Re 4222R s Geating
3 awR 15208 Needle Bearing
4+ aen 81198 Needle Bea
5 42158 42208 Theust Bearing Race
8 4R 54 209 educt
7 8 4218 4th Reduction Gear
1 8 Hex Bolt 3/8 - 24 UNF x 3- 1/4 48428 3ed Reduction
1" Thraad Length) 41658 Reduction
o Steel Bt 42148 Fina Drive Pinion
10 Spring Shift Fork Detent 194R Tst Reduction Gear Shafs
1 1 Shift Fork, High - Low Range 7528R 15t Reduction Shft Spacer
Yo % i A Radction i PR e A
Y o th Reduction Pinion uction Gear
‘ﬁ"ﬂﬂw ,“' i 346 Redoction Gear Snaft 56 Neadle Bearing
w—eo (CAGCT IS 15 Saup Ring - Crescent Typa 42038 Low Speed Gear and 20d Reduction
70 N AN 18 igh - Low Range Gears Pinion Cluster
2, G, Z it Netdle Bearing 8 4204R Reverso Gear
¥ R 18 intered Iron Bearing 66 78358 Woodruf Key 1/8 x 1/2
1 itt Fork Shaft, High - Low Range 67 4926 Saap Ring - Crescent Type
] Difterential Pinion Space 6 azsm Intermediste Speed Gear
2 ifferantial Pinion Bushing 69 42068 High Speed Gear
2 Gripoo Centedock Nut /8- 24 UNE 70 1370H Thrust Bearing Race
2 Shift Fork - LM, 70 63IAEY  Intermediate and High Speed
2 il Seat Clustor Pinion
25 Sintered lron Bearing 2 4w Input
26 e2ieH Shift Fork Shaft 3 a0l ‘ow Speed Pinion
7 w6 Fork - RH. 7 1 “Efing
8 Wi Shaft, High - Low Range 2 11538 Reverse 1l Gear
F) B3H il Seal 78 7302H Roverse dler Thrust Washer
0 H Pressure Reliet Valve 7 sseH esrin
3 40, Reverse Ider Shaft and 0P *Hex ut 5716 - 18 UNC
H. (Inc. Key No's. 17, 11678 Soaling Washar
. 63,78, 77 and 82) 1P Hex Jam Hot 7/16 20 UNF
2 em 62704 il Seal
3 48R Needlo Besring 23841 everse idler Shaft
. 2%en Thyust Baar 63644 ol Knob
3 48R 4th Reduction Gear Shaft s 901IR ear Shift Lever - Bent
38 «008 41h Reducti 90138 e Shift Co
3 7aEH 633885 ear Shitt Bl Cover and Pin
B oM B730HT  Snilt Lever Guide Ball - Keyed
E ] rcasa and Bearings - LK. 49244 Sping
{Inc. Key No's. 18, 25,48, 50 (2), 1593 he 15/32 x 59/64 x 16 Ga.
§1an0 62) 81058 it Mecharism Seal
a0 a002p Pipe Piug 112 - 14 NPT, 1569 ‘Washer 9/16 x 15116 x 11 Ga.
41 a05P Eibow 50°, 1/2- 16 N.AT. 750 ear Shift Gate
42 aoup 5td. Pipe Nipple 1/2 - 14 NPT x 3 g27sH S BMIColer Gl
5 en il Seal el icaee o
48 4001 Pipe Plug 1/4 - 1BN.A.T. *Cockwasher
47 0870 MexBonS/16.18x1-12Gudes 96 NP THexGonsiic. IBUNCxTR e
R T Lockwarher SUBESES RS 8 633484 Tranansle Assembly Less Brake Drum

3A

& Shift Leer Ass'y.

*STANDARD HARDWARE- PURCHASE LOCALLY



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has ended.
B 3 CO m p ete Thank you for using

PDF Complete.
Click Here to upgi
Unlimited Pages

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T12288R
BRIGGS & STRATTON ENGINE-MODEL NUMBER 252417 TYPE 0130-01

ALL ENGINE PARTS MUST BE PURCHAS.
ED THROUGH AND SERVICE PERFORMED
BY YOUR LOCAL BRIGGS AND STRATTON
DEALER.

, CYLINDER AND CRANKCASE

w81

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T12288R
BRIGGS & STRATTON ENGINE-MODEL NUMBER 262417 TYPE 013001

CYLINDER AND CRANKCASE

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. . NO.  NO.

i 21200 Head, Cylinder 45 2080 wasn

2w Serew, Cylinder Head 46 231082 Nut,Hos No10 24

3 oooa8 Etbow, Spark Plug 47 39732 Lewn Ass'y. Governor finc, Kev No's
4 20318 Plug, Spurk 4,45 & 46)

5 222725 Cover, Cylinder Head 48 93300

6 @30 Locknut, Mulfler 49 222450

7 91308 Ibow, 50° Sueet 231087

8 261185 Valve, Exnaust 51

9 261462 Valve, Intake 52 391737

10 9330 Retainer, Exhaust Valve 53 221551 st

1 200872 “Gasket 51 212298

12 8308 o s5 261183 aret, Vatve

1 268 56 918 Piug, Hox Sockat

16505 57 83585 Crankeas Cover

B 212301 22355

1§ 202260 59 3554 a

17 221595 Retainer, Intake Value 6 200675  SalO

18 95 Screw, Carburetor Mounting 61 301747 Cown As'y. Coankease (Inc. Key
19 270267 *Gasket, Corhurcior Mounting 60}

20 27803 “Gasker, Vaive Cover @ M Colnteraight & Beaing Ass'y.
21 391575 Breather Ass'y. 63 270856 Gasket, Crankcuss

22 280112 Tube, Breather 6 9wes Saruw, Crankease Cover

23 o crew, Breather M. 65  688lg Seal, Fillar Tube

26 261119 Spriny, Choke Link 66 222007 Rotaur, Counterweinht

% 2232 sher, Choke Li 67 Screw, Retaimer & Cylinden Shueld
26 231056 Bushing, Governor Crank 68 261291 Crankshalt

27 393413 Cylinder Ass'y. (inc. Key No. 261 63 222744 Sheld, Cylinder

2 261236 Link Governor ™ 92009 Saruw, Comnecting Rod

20 261289 Lk, Choke 7 222299 k. Connecung Rod Serew

3 93158 Serew, Govecnor Plate 72 222329 Duwper, Conecting Rod

31 391633 Plate, Governor Control 73 301816 Rad A’y Comnecting

32 299472 Switeh,Swp finc, Key No's. 71,72 & 73]

34 Screw, Clamp 74 200026 Lock, Piston Pin

34 22153  Clamp, Casing 75 391780 o

35 93535 Screw, Governor Plate 76 391285 inc. Key No's. 75 & 76)
3% g0 77 299891 “ston (Inc. Key No. 78]
2 es 8 392283 e, O

8 w0576 79 20033 Ses, Ol Fillr Cap.

3 6o 80 392295  Cop and instick, Oil Filler

w0 e 8 29321 GakerSe

41 391502

42 260

43 gi0se “INCLUDED IN GASKET SET 203421

4 92613 Bolt, Governor Lever

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR--MODEL NUMBER T12285R
BRIGGS & STRATTON ENGINE-MODEL NUMBER 252417 TYPE 0130-01

STARTER, FLYWHEEL & CARBURETOR GROUP

ALL ENGINE PARTS MUST BE PURCHAS-
ED THROUGH AND SERVICE PERFORMED
BY YOUR LOCAL BRIGGS AND STRATTON
DEALER,

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR--MODEL NUMBER T12288R
BRIGGS & STRATTON ENGINE-MODEL NUMBER 252417 TYPE 0130-01

STARTER, FLYWHEEL & CARBURETOR GROUP

PART DESCRIPTION KEY  PART DESCRIPTION
NO. NO.  NO.
i 93892 Screw, Scrsen 46 391831 Carburetor Ast'y, {lnc. Key No's.
2 231187 Spacer 47,48, 49, 60,51, 52,63, 54, 65, 56,
3 22857 Screen, Blower Housing 57 58)
4 391502 Housing, Blower 47 9oms Screw, Machine 10 -32 x 5/8
5 ouse Scrow, Blower Housing 4 9220 Lockwasher No. 10
6 exme Nut, Hex 49 730896 +Pin, Float Hinoe
7 65 Washer, Spring 50 299096 Velve, Fusl Inlet
8 19203 Puler, Flywhe: 51 +Valve, Neectie
9 222309 Cower, Breaker Point 52 68067 +Gasket, Norzle
0 61760 Koy, Flywheel 53 300950  +Nozzle, Carburetor
no e . Cover 391836 5
12 93 Screw, Condenser 85 99 Scrow, Ch
13 3972 56 391637  Shaft & Lever, Choke
1 Flunger, Braaker Point 57 221747 Plug, Weto
5 26018 Spring, Breaker Arm 58 208514  Float, Carburetor
16 391284 Breaker Ass'y.. lgnition 9 30 Connector & Shutaf Valve
7 2 Scraw, Breaker Adjusting & 82780 ibaw, Connector
18 ox:wt Screw, Asmature Mg 61 8382 Screw, Stator
19 208968 Armature Assembly 62 39520 Suior, Alternatos
20 221798 Terminal, lgnition Cable @8 393458 Diode and Cann. Asiembly
2 21907 a 67 303382 Ait Hamess Assembly
2 953 Nut, Wing 70 393418 Dive Ay, Startor (inc. Key No's.
23 231124 Swd, Air Cleaner 7172873
2 92120 Nut, Hex 1/4 - 28 71 301135 Citen Assy.. Starter
39101 , Oil 7 02
2 2227126 Cup,Air Cleanss 3 391462
27 392288 Cartiidge, Air Cleaner 7 3ms
28 © 270973 Element, Air Cleaner 75 392740
2% o278 Nut, Hex 1/4 - 20 76 391706
30 281148 Swd, Air Cleaner Adspter 7 302m7
31 212247 Adapter, A Cleaner 78 U0 1
2 222122 Beacket, Adapter 79 390846 Commutaior End Can
3 02460 Screw, Adapter Brackst 80 - 302749 o1, Starting (inc. Key No's. 74, 75,
) 391833 Body Ass'y.. Upper Carburetor 76,77, 78 & 19}
{Inc, Key No's. 35, 35,37,38,30,40, 81 93523 Sciew, Diive Ead Can
41,42, 43,44 & 45) 82 e ar, Flywheel Ring
3 9192 Sciew B-32 % 5/8 8 391629 0, Sta
3 2615 Spring, Thiotts Adjustment 8 BMI0 Sorew, Starter Caver
6967 Stop, Thottie 85 391983 Fiywhorl & Aing Guun Avs'y. (hac.
38 93043 Pin. Throttle Stop Key No's, 82, 83 & B4)
39 292681 +Valve Ass'y., Carburetor Idie 8 391071 Carburetar Overhaul Kit
40 23108 Bushing, Thiottle Shaft 7 270985 Gasker, A Cleanes Aduprin
41 208759 Bady, Upper Carburetor to Carlwretor
42 391596 Shafi& Lever, Thiottle 88 208514 Float, Carbucctor
43 oee Screw, Thiottle Valve
43 221939 Vale Thiottle “INCLUDED IN GASKET SET NO. 383421
45 270268 askat, Carburetor Body

+INCLUDED IN CARBURETOR OVERHAUL KIT
391071



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Click Here to upgr
Unlimited Pages

Your complimentary
use period has ended.

om p ete Thank you for using

PDF Complete.

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR
BRIGGS & STRATTON ENGINE-MODEL NUMBER 252417 TYPE 0130-01

CYLINDER AND CRANKCASE
ALL ENGINE PARTS MUST BE PURCHAS.
ED T

'HROUGH AND SERVICE PERFORMED
BY YOUR LOCAL BRIGGS AND STRATTON
DEA

il 1

REPAIR PARTS

ROPER 11 H.P, GARDEN TRACTOR-MODEL NUMBER T1228AR
BRIGGS & STRATTON ENGINE-MODEL NUMBER 252417 TYPE 0130.01

CYLINDER AND CRANKCASE

KEY  PART DESCRIPTION KEY  PART OESCRIPTION
No.  NO. L NO.  NO.
1212300 Heud, Cylindor 45 220680  Wesher
2 o3 Screw, Cyfinder Hean 46 231082 Nut,HexNo.10.24
3 ees3s Eibow, Spark Plug 47 391732 Lew Ass'y. Governar (Inc. Key No's.
4 293918 Plug, Spark 44,45 & 46
S 2227125 Cower, Cylinder Head 48 93306 Cotter, Hair Pin
6 1310 49 222450 Washed, Governor Crank,
7 9ius 231057 Cank, Goyernor
8 261185 51 Retaicir, "E" R
s 261462 52 1 Gear, Goverrior
0 83 221551 Washer, Thiust
i 270872 Gear, Com
12 8320 S5 261183 Tupper Valwe
1B 20828 Spring, Exhaust Valve 56 93418 Plun, Hex Socket
14 65906 Spring, Intake Valve 57 gases Screw, Crankease Cover
1B 212300 Elbow, Intske 58 235 .
16 292260 Roiwcoil, Exhaust Vave 59 93554 Scrvw, Piug
17 220506 Retainer, Intake Vaive & 201675 Seal, Ol
B 83 Scrcw, Carburctor Mounting 61 301747 Cower Ass'y.. Ciankcase {lnc
19 200267 “Gasket, Carburetor Mounting No. G0}
27803 *Gasket, Valve Cover 62 391481 Counterweight & Bosnng Assy.
2 39157 g 63 270856  “Gasken, Crankcaw
2 280 eather 6 93704 ruw, Crankease Counr
3 o334 Screw, Breather Mig. 65 68838 Seat, Fitier Tube
24 261119 Spring, Choke Link 86 222407 Retainer, Counterweight
25 222352 Washer, Choke Link 67 9330 Scew, Retainer & Cyfiader Shictd
2 231056 Bushing. Goyernar Crank 8 261291 Crankihaft
27 393413 Cyhader Ass'y. linc. Key No. 26) 69 222144 Shield, Cylinde
28 261235 Uik, Governor 0 92009 Screw, Connecting Rod
23 261289 Link, Choke 71 22299 Lock, Connecting Rod Screw
2 s Screw, Governor Plate 72 222329 Dippor, Connecting Rod
31 391633 Plae, Governor Control 73 308 d Ass'y. Connecting
32 207472 Switch, Stop (inc. Key No's. 71,72 & 73)
33 95369 Sciew, Clamp 74 260924 Lock,Piston Pin
3 21535 Clamp, Casing 75 391780 ing Set, Piston
5 93535 Screw, Governor Plate 7% 301285 Piston Ass'y. {inc. Key No's, 75 & 76)
3% 92791 Washer, Lock 77 289691 Pin Ass'y, Piston (Ine. Key No. 75]
7 e6s5e Callar, Insutating 78 302283 Tube, Oil Filler
3B 90576 Nut, Hex No. 8- 32 B 20033 al, Oil Filler Cap,
39 6068 Wosher, Insulating 80 392295  Copand Dipstick, Oit Filler
40 93735 Sciew, Terminal 81 203421 Gosket Sat
41 391602 wire, Ground
42 260695 g, Governor
43 91084 Pig, Gil Degin “INCLUDED IN GASKET SET 283421
4“4 em3 Bot, Governor Lever

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR
BRIGGS & STRATTON ENGINE-MODEL NUMBER 252417 TYPE 0130-01

STARTER, FLYWHEEL & CARBURETOR GROUP

ALL ENGINE PARTS MUST BE PURCHAS-
ED THROUGH AND SERVICE PERFORMED
BY YOUR LOCAL BRIGGS AND STRATTON
DEALER.

REPAIR PARTS

ROPER 11 H.P. GARDEN TRACTOR-MODEL NUMBER T1228AR
BRIGGS & STRATTON ENGINE-MODEL NUMBER 252417 TYPE 0130-01

STARTER, FLYWHEEL & CARBURETOR GROUP

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 93572 Screw, Screen 48 I8N Carburetor Ass'y. (Inc. Key No's.
2 23187 Spacer 47,48, 49, 50, 51, 52,53, 54, 56, 66,
3 222857  Screen, Blower Housing 78 58)
4 391502 Housing, Blower 47 sora8 Scrow, Machine 1032 x 6/8
5 93158 Screw, Blower Housing 43 92200 Lockwasher No. 10
5 g Nut, Hex 49 230896  +Fin. Float Hinge
7 220885 Washer, Spring 50 299036  Valve, Fuel Infot
8 19203 - Pulter, Flywhes! 51 99825 +valie, Needlo
9 222309 Cover, Breaker Point 62 68667 4Gasket, Nozzle
1 81760 §3 390950 +Noazle, Carbwretor
1" 14 391836 Valus, Choke
12 3042 55 93409 Screw, Chok:
13 31702 86 381637  Shaft& Lever, Choke
14 86704 57 221747 Plug, Wel
15 26018 8 851 oat, Carbure
18 30128 59 3%0303  Connector & Shutoff Valve
7 e 60 92780 Eibow, Connector
1B 93381 Screw, Armature Mig. 61 g3621 Screw, Staton
19 208068 ture Assembly 62 391520  Stator, Alteinator
2 221798 Terminal, Ignition Cable 63 93394 Screw, Bracket
21 21907 Ciip,Wirg 6 220680  Wash
22 34 i 65 390888 KnobAssly., Fuse
2% 31124 391607 Diode, Alternator
2 212 § 261269 Spring, Diode
2 91086 68 200867 Wire Ass'y., Alternaten
28 22724 60 222211 Bracker, Output
27 392286 70 348 Drive Aw'y.. Starier (Inc. Kny No's.
70073 772873
2 2278 il 391135 Clutch Ass'y.. Starter
] 31144 Swd, Air Cleaner Adepter 72 280212 Gear, Starter
3t 12267 Adapter, Air Cleaner 73 291462 Rewainer & Pin Assly.
2 22722 Bracket, Adapter 74 301781 Drive End Cap Ass'y., Starter
33 9369 Scraw, Adapter Brackst 75. 392748 Housing Ay,
34 391833 Body Ass'y., Upper Carburetar 76 391708 ThuBolt Ass'y
(tnc. Key No's. 35, 35, 37, 38, 39, 40, 7 392747 Asnature Ass'y,
41,42,43, A4 & 45) 78 39320 Brush Sot
35 91920 Screw B-32x 5/8 79 30846 Commotator End Cap
% 2157 Spring, Throtle Adjustment 80 392749 Motor. Starting (Inc. Key No's. 74, 75,
37 slser Stop, Throttle 76,77, 78& 79)
38 03043 Pin, Throttle Stop. 81 835z Screw, Drive End Cap
39 2681 +Valve Ass'y., Carburetor (dle 82 3913 Gear, Flywheel Ring
40 23108 Bushing, Throftle Shaft 83 391620 Cover & Shield, Staster
a1 759 Body, Upper Carburetor 8 80 Sorew, Starter Cover
42 1506 Shaft & Lovor, Throttle 85 391988 Fiywheol & Ring Guar Ass'y. (Inc.
43 349 Screw, Throttle Valve Key No's. B2, B3 & B)
44 21939 Valve, Throttle 8 39071 Caburetor Overhaud Kit
45 70268 +*Gasket, Carburetor Body 8 270986 Gaskan, Air Cleunor Adapter
2 to Carburetor
88 298514 Float, Carburetor

*INCLUDED IN GASKET SET NO. 303421
+INCLUDED IN CARBURETOR OVERHAUL KIT
391071


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.

om p ete Thank you for using

e
t C PDF Complete.

Click Here to upgrad P

Unlimited Pages an

REPAIR PARTS » . REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR
CHASSIS, FENDER & DASHBOARD

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR

CHASSIS, FENDER & DASHBOARD

R KEY  PART DESCRIPTION KEY  PART DESCAIPTION

NO.  NO. NO.  NO.

1 R Batiery Tray 38 sose “Hex Nut No. 10 - 24 UN

2 81978 Tank & Battry Supsort B W Heponsns.ts e 57

3 1R Hood Lateh Pi 38 100 Lockwe:

4 ®m9R Tank & Battery Support Brace 39 s04P o Ner 3. 18U

5 8808R is Channel 40 3010P  ‘HoxBott5/18- |BUNCx 34

6 emiA Engine Pulley Cover 41 1408 "Ext. Tooth Lackwasher

7 B9ISR Nut Rotainar 42 S50 Hex Head Thread Cutting chew

8 8800R Channel Access Cover 5/16- 18 UNC x 3/ Type 2

5 634H Control Kriob 43 3373 T Blt5710. 8 UNCA 112 ull The
0 erseR Range Shift Rod a4 1685H Lacknut 5/16

i 8819 Range Shit Rod Bracket & B/P CouPedion!
12 8%00R ecal - Attachment Clutch 46 30220 x Bolt 3/8 - 16 UNC x 7/8

13 88408 Poor hest o P S

14 673A37  Suspension Arm Brackat Woldment -RH. 48 S01P “Hex Nut 3/8 - 16 UNC
15 2518 Ciip - Fuel Line 49 35se tex B0l /16 14 UNC x 2- 14
16 BB25R Toarende Bucks 50 1001P  *Lockwasher
7o 150 ng Lock Pate 51 3034P Hox Sa 316 14 unes1
18 G Trensanl oo 52 500P “Hex Nut 7/16 - 14 UN
19 GI3A8S  Drawbar Asembly B S HexBow e 20 ONGx 172

B 100 Lockwashor 14
2 an Chassis Channel Cover 55 503 ut 1/4 - 20 UNC
2 307 Universal Bushing 8 %P <viex ok 38 J6UNCx 1
B @33 Supenion fum SrucketWeldmant LM, 87 3950 *Cuous Reces Frus Hesd Macnin S
24 83R 174 -20 UNC x 5/8
2% gedin 58 108 “Washer 9/32 56/ x
26 8509R 58 5600P Hox Head Thresd Cuting s:-.w
2 8788 871618 UN
28 47 Seat 0 4R Tanaoeg Ohe
23 199 Decal - Lower Dashboard s 2450 Decal - Roper
) Decal - Uppar Dashiboard 62 3021P  HexBolt 3/ 16 UNC x 3/4
3 163 Dashboard €3 1593 Washer 16/32 x 59/64 x 10.Ga.
2 R Be: &
3 67368 Bracket & Bearing (Inc. Key &
No.32)
3 sseep Hex Haad Thread Cutting Screw L
174 - 20 UNC x 1/2 Type 23

3% 1006P “Lockwasher No. 10

A 8 c o E F G H 3 K L M N P
@3
@ ¥ [ a2 Y1 Yoz [ 3 fas Yoo ¥ 4s 5
a3
o gy @41 & o» & || ¥ &u
D @@= S @
B« Rt ®
® ®n B
B
w“
R voowoox
ﬁm sﬁ“ﬁm Fo o G e
(<2
& «®
<4 @55 @ o,
Pu Q= @s
REPAIR PARTS REPAIR PARTS
ROPER 14 H.P, GARDEN TRACTOR-MODEL NUMBER T43284R ROPER 14 H.P, GARDEN TRACTOR-MODEL NUMBER T4328AR
ENGINE MOUNT, HOOD & GRILL . ENGINE MOUNT, HOOD & GRILL
KEY  PART DESCRIPTION KEY  PART DESCRIPTION
No. WO, O, NO.
il 33 503° "Hex Nut 1/4 - 20 UNC
; gggg; Eun\ Gauga. 34 30097 'HE! Bolt 5/16 - 18 UNC x 5/8
3 Euel Tank %1009 Lockwshers/is
4 9877R Hose C\IMD 38 504P “Hex Nut 5/16 - 18 U
5 BBO6R Fuel Line - Overflow 37 3022P 'H m\ 3 |6 UNC x7/8
6 8306R Engine Isolator Mounting Bracket - L.H. 38 1004P * Lockwa:
2 8305R Engine Isolator Mounting Bracket - R. 39 3236P Htx Bait Fu“ Thlt;d 3/8- 18 UNC
Py IA124 1s0-Mount Ass'y.
= 3 SAe  Cogeetae st 40 1s89p Wathar 13732 % 1 VA x 12 o,
10 8818R Jase Brace 41 S01P *Hex Nut 3/8 - 16 UNC
1 92B0R Safety Switch Bracket 42 1506P "Washer 9/32 x 5/8 x 16 Ga.
12. 9304R unt 43 3034P Hex Bolt 7/16 - 14 UNC x 1
13 B780R Dashboard Brace 44 10017 Lockwasher 7/1
1 BrBR  HeaShield S memaonse
15 B8936A Sealing Strip 45 10f *Hex Bokt 5/16 - 1!
= 16 G9R  Sealing Suip Clomp PH “53 ek Carag Dol 716 18
17 8151R Saap Bushing UNC x.
18 4171R Insulated Clip 48 3114P *Hex Bo(( \/4 20 UNC x 1/2
19 B8781R Grill Brace 50 5601P Hex Washer Head SYwux Metat Screw
20 89338 Grill Bracket No, 10 x 3/8 Type.
2 8042R Rubber E\IMDEY 51 3320P *Cross Recess Pan Neld Machine Screw
22 242) Decal - Roper No, 10 - 24 UNC x 112
89358 Hood Lumﬁ Caver “RH. 52 561° *Keps Nut No. 10 - 24
22 Hood 53 30679 'Closs Recess Pa Hzad Mi:‘hmx Scrow
25 89378 Hood Strip -2
90158 Hood Latch Cover - LH. 54 1008P 'ankwnm‘l Nn, m
28 28R Decal - Maintenance 65 505P "Hex Nut No, 10 - 24 UNC
29 €73A163  Ho Y. 56 2509 “Cotter Pin 3/32 x 3/
30 5600P x Washer Head Thread Q«(llr\u Screw 57 3011P “Hex Bolt 5/16 - 1BUNC x 1
5/16- 18 UNC x 1/2 Type 58 203 Decal - Roper 0
*Cross Recess Truss Head M: d\l Sere
3 o 1/4 - ZD’G x3/4 e R *STANDARD HARDWARE -PURCHASE LOCALLY
32 1002P 'Lunkwishn 1/4
A B c o s 2
@
?:n ﬁ:x ﬁu %37 @ %4; ﬁ ﬁu %43 960 ?51 ETs: 'ss ﬁn
s
onoxgu || B gues exfs i o=
B3 B3 @ B B3e @
(S0



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

23 C(!,ryp!: ete

Click Here to upgr:

Unlimited Pages and

REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR

STEERING AND FRONT AXLE

) /] /’}'

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR

STEERING AND FRONT A

KEY  PART DESCRIPTION KEY
NO. MO NO.
1 e Steering Wheal Cap 2
1A 2354 Docat, Stering Whoe! Cap 3
2 3o Steenng Wheel 31
3 Jssop Washer 49/64 x 1-1/4 x 16 Ga. 2
4 sarH Cap - Steering Tube 33
5 5oavH Publcr Bushing 3
6 oweM drull Key N
7 98z U-Joint inc. Key No. 74) £
A 9uzim Grease Fitty 7
§ o 4soup $4.HU.SetSciew /8- 16 UNCx 12 38
s 161 U" Joint Spacer 3
10 8839R Stevring Suport Bracket 20
1 esdom s¢ Fitting 4
12 57) tecing P 42
13 G73A2%  Front Axls Weldment 43
1w 896k Pivot Boll 5/8 - 11 UNCx 8 a1
156 Shoider 45
16 1503P  “Washer 21/32x 1-5/16x 13Ga. 45
o s Hex Jam Not 5/8 + 11 UNC a7
[T “Hex Nut 3/8 - 26 UNF ]
19 1004P  "Lockwasher 3i 49
20 673A30  Stewing Bell Crank Weldment 50
21 53 Grease Fitting 51
2 gesim Grease Fitting 52
23 673A15  Stecring Tie Rod(inc. Key No's. 37 thru 411 53
E-Ring 54
2A  1589P Wosher 49/64 x 1 -5/8x 16 Ga. 65
25 G73A2  Spindke Weidment - R.H, 56
2 9530R Geoove Pin
27 @98R Dust Cup - Inner
8 807R Bushing - Steering Stop

DESCRIPTION

Spindte Weldment - LH,

Flarwed Beatmp

Tue Vaive

Front Wheel (Ine. Key No's. 30 #35)

Froat Tire - Tubeess 16x 6.50 -8
an

Greuse Frtting

“Hex Jam Nut 318 - 24 UNF
Tie Rod Jomt - ALH, Thecad.
Steering Sector Ass'y. i
Washer 57/64 x 1- 1/4 x 16 Ga.

£-Ring
“Hex B0l1 3/8- 18 UNC x }
Washer 7/16 x 1 x 14 Ga.

Axle Thiust Washers

Whesl Hub and Bushing

Rear Whee!

Rear Tire - Tubetoss 23.0 x 8.50 12
Ring

€

Hub Bott

Hex Bolt /816 UNC x 7/8
her 25/32 x 1

15017 Was! 174 x 21 Ga.
“STANDARD HARDWARE. PURCHASE LOCALLY

REPAIR PARTS
ROPER 14 H.P, GARDEN TRACTOR-MODEL NUMBER T4328AR

CLUTCH-BRAKE & DRIVE

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR

CLUTCH-BRAKE & DRIVE

KEY  PART DESCRIPTION KEY
NO.  NO. RNO.
2 OH140.  Engine - 14 HP. Tecumeh
198
SR 0w per
9586R nan Deflactor - Lower
673475 utfler Clamp (Inc. Key No's. 72 & 76)
421 uffler
A 2049R wfler Gasket
B 92938 xhaust Pipe Brace
9396E oy
011p n Pipo 3/8 - 18 NPT x3-1/2
4010p Fipo Cap 3/8 - 18 NPT
i 673A98 ngine Pulley & Sat Scre
inc. Key No, 1A
1 e ngine Polley Beit Guide n8
2 g3een uit Idler - V Groove. 2
3 B90SR 3 bl
4 837 (tachment Pedal Covar
B3R ring Hanger 4
673A105  Guter Clutch Bracket As'y. 5
673A106 Weldment 6
328
18P
28R et - Inner
88268
8770R racket Lock Plate
8845+ round Drive Belt
2141 rake Drum
8203 ocknut 1/2 - 20 UNF
88001 ransaxle Pulley Belt Guide
9858M1 joodruft
8847R vansaxle Pulley
§73A28 rak: Band Ass'y. 67
673827 rake Bracket Weidment
§26A385 Brake Rod Ass'y. 83
o *Hox Nut 3/8 - 16 UNC 8
sa17H ‘wnbuckle %
88528 roke Rod - Front
89058 ori il
88968 ire 92
§635H el Il - Flat 9
5R lutch Arm Li %
89128 rilled Flat Head Rivet %
i8R ler 7
673A162 _Belt Idler Bracket Weldment %
1P “E-Ring N 100
67321 cit Idler Support Ass'y. 108
378 utch Pivot Arm
fety Switch Aam 102
B850R pring Clevis 103
89118 rilled Flat Head Rivet 104
88208 rking Brake Lock Brackat 105
10381 arking Broke Lock Bar
8004R ing - 106
8 6I3A18 arking Brake Lover Wetdment 107
7 8a7iR ontrol Knob - Parking Brake
8908R ushing - Brake Lever 108
5 88228 arking Brake Support 100
89098 ushing - Lock Bar 110
6A  3011P Hex Bolt 6/16 - 18 UNCx 1 111

PART
NO.

1588P
25059
s07P.

DESCRIPTION

joodsuff Key 3/16 x 3/4 HT.
rake Arm

e Mach, Screw Mo 10-24 UNC
2Hex Nut No. 10 - 24 UNC
Lockwasher No. 10

6 UNC x 3/4

*Sq. Nock Carriage Bolt 1/4 - 20
UNCx 1z

iex Jam Nut 5/16 - 18 UNC
2.3

NG

3271P Hex Bolt 5/16 - 18 UNC x

“STANDARD HARDWARE-PURCHASE LOCALLY
B8 CC 0D EE F

‘"g;i 5 Fros ?m !109
@

@ n

@

106 (&, 108
Gu



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

Click Here to upgr

Unlimited Pages

REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR

ELECTRICAL

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR--MODEL NUMBER T4328AR

DESCRIPTION

attery Hold Down
Ground Strap

ross Recess Trus Hd. Mach. Screw
jo. 1024 UNC x 1

ockwashor No.

Hox Jam Nut 5/16 - 24 UNF
ockwashar /1
Hex Boit 1/4 - 20 UNC x 1/2

ockwasher 1/4

Hax Nut 1/4 - 20 UNC
Hex Nut No. 10 - 32 UNF.

ass Washer No. 10
lotted Truss Hd, Mach. Screw
0. 10 - 28 x 3/4

fax Self Tapping Scraw

o 0% 1737
jx Bott 1/4 - 0 UNC x 3/4

. Tooth Lockwasher No. 10
jasher 7/32 % 112 % 16 Ga.
e Tailight

ousing - Taillight
ulb No. 1895 (2 Candla Powar)

ELECTRICAL
" sarreny
stanten
NEUTRAL SAFETY SWITCH ™ | SLENOID.
IGNITION ,_/ e
FUSH SWITCH ATTACHMENT
. P
" e
3 [in
ammerer © HIOETCAC" om
L oy
Tnirion
i RECTIFIER
WeaouiaHT
(onmion swrTen
[osivion] cincurt
o [ wo
RS
Srant | 5%
77
cHassis arouND
KEY  PART DESCRIPTION KEY  PART
NO. NO. NO. NO.
B8452R Headlight 32 8796R
8031R Wire - Headlight Ground n 8289R «
8794R Headlight Clamp. u 3349
4 51J Terminai knsulator (Dual) K
5 B8S6R ‘erminal Insulator 1006P 3
8 1038, ‘Solenoid {inc. Key No. 37 thru 40} 505P o
1 82778 Battery Cable 527P ¥
8 63478 Fuse - 30 Amp. 1005P b
9 8860R Starter Cable 538P b
0 2280 Battery 10031 i
8861R Ground Cable 31149 5
BiBR  Ammetsr fooe
97008 Harness - Lift Motor 5037 kS
A171R insulated Clip 543P
89B4R Lift Switch (inc. Key No. 18) 15830
DB DeaiTon Lok o
1R hernal Tooth Lockazsher
566P Hex Nut 15/32-32 NS a7 B585P
7R Ground Wiee .
7793R it 3003P 3
7794R 1506P i,
290 Pop -
2R g
35 s0ap
7552H Key and Ring Assembly 1404P
Ignition Switch (lac. Key No. 25 T504P
8657R Terminal Identifier 8292H
7755R Safety Switch 8293H
241 Wiring Harness 8201H
88548 Battery Bolt
3748M Wing Nut 1/4 - 20 UNC

¢

*STANDARD HARDWARE-PURCHASE LOCALLY

REPAIR PARTS -
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR
TRANSAXLE

[y
S

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR

TRANSAXLE
KEY  PART DESCRIFTION KEY  PART DESCRIPTION
NO.  NO. NO,  NO.
41978 Axle Shaft o as95H Newdle Bearing
58 Retaining Aing 0 42228
41598 1 15208
18R 2 BrigM
4215R 3 220
4217R 42091
2661 Axlo Thrust Washer 42138
30569 Hex Balt 3/8 - 24 UNF x3-1/4 44428
(2" Thread Langth! 7 41858
9 7amM 42148
6 9 41948
1 49858 75288
12 ez66n 1 42088
1\ 42R 2 Q2078
1 A196R 83 7 Needie Bearing
1 €276H 42038 Low Speed Gear snd 2nd Reduction
16 Pinion Cluster
7 118M g & 42048 everse Gear
1 8740H1 intered lron Bearing 85 7835M Woodrutf Key 1/8 x 112
62170 ift Fork Shait, Hi &7 4926H Saap Ring - Crescent Type
42188 inion & 42058 Intermediate Speed Gear
6262H1 69 4206R High Speed G
28104 0 130H Theust Bearing Race
49868 7 633A69  Intermediate and High Speed
73931 J Cluster Pinion
S92R1 intered 1ron Bearing 72 49R Input Shaft
e2i6H ift Fork Shaft 3 42008 Low Speed Pinion
62 ift Fork - . 50017 “ERin
012R ift Shaft, High - Low Rangs 5 11530 Reverse Il Gear
62691 il Seal 8 7392 Roverse ldle Thrust Washer
5856H rossure Rliof Valve 7 5520H Needie Boaring
633A85 8 S0dP “Hex Not 5/16 - 18 UNC
s 11678 Sealing Washer
s11p Hex Jam Nut 7/16 - 20 UNF
62774 1 62704 O Seal
42258 2384 Reverse ldler Shaft
g 23084 83641
41088 011R Goar Shlt Lever - Bent
42008 90138 ear Shitt Cap
73954 6 63 Gear Shilt fall Cover and Pin
&275H 7 BI39HI  Shilt Lever Guide Ball - Keyed
633484 earcasa and Bearings - LH. 40204 ing
inc. Key No's. 18, 25, 49, 50 (2), 9 1593 "Wather 15/32x 59/64 x 16 Go.
1 and 52} 81058 chanism Sea
40 400z Pipa Plug 1/2 - 18 NPT, 1 1569 “Waiher 9/16x 15/16x11Ga.
41 a0 Elbow 90°, 1/2- 14 2 SJ
42z 4014 Std. Pipe Nipple 1/2- 14 NP.T.x 3 Lol Shift Ball Cover Gasket
45 82711 Oil Seal o4 2505P “Cotter 1
48 a00P Pipe Plug 1/4 - 1BN.A.T, 5 1003 *Lockwasher 5/16
47 3087 ‘HexBolt5/16 . 18x 1-1/2Grade s 86 ISR, Henpaoe 10 UNCx2
pt P *Lockwashr 5/16 Extra Heay ear Shilt Lever Ast'.
R Locmh BRSNS %8 BRIAR ransaxte Assembly Less Brake Drum

& Shuft Lever Ass'y

*STANDARD HARDWARE-PURCHASE LOCALLY



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

Click Here to upgre

Unlimited Pages

REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR
TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140-1600398

LL ENGINE PARTS MUST BE PUR-
:WD THROUGH AND SERVICE PER-
FORMED BY YOUR LOCAL TECUMSEH
DEALER. i

=106

s P15

X 100

gg

%
L

& 18,
> 1
LN $ W ey
e M 4
e ))7. 6 88y \\w
6 4 66

o s i 1L

i g e 21

REPAIR PARTS

ROPER 14 H.P, GARDEN TRACTOR-MODEL NUMBER T4328AR
TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140-1600398

KEY
NO.

DESCRIPTION

Cylinder Assy. inc, No's, 4, 33 & 141}
Cup, Bearing
Fin, Dowel .
Crankshaft Assy. (inc. No's. 3,6, 7 & 8)
Fin, Crankshaft Gear

i, Crankshaft
Bearing, Tapered Rotler
Piston & Pin Assy. (inc. No. 12) (Std.)
con 8 Pin Assy. (inc, No. 12)

oversi
con & Pin Assy. (Inc. No. 12)
(020 oversize)
Pistan & Pin Assy. (Inc. No. 12)
{030 oversize)
Fiston & Pin Assy. tinc. No. 12)

size)

ing, Piston Pin Retaining
ing'Set, Piston (Std.J

ing Set, Piston (010 oversize)

ing Set. Piston (020 oversize)

ing St Piston (030 oversize)

ing Set, Piston (040 aversize] |

ol Assy., Connecting {inc. No's. 15,
6&17)

olt, Connecting Rog
jasier, Connecting Rod
ut, Lo

mshaft (Mch. Compression Release)
iter, Valve

od,

ush
Valve, Intske (Std),

Valve, tntske (1/32" oversize)
Valve, Exhaust (Std.],

Valve, Extiaust (1/32” oversize)
Spring, Vaive

Retginer & Cop Set, Keeper Valve
‘" Ring

p, Valve
car & Shat Assy., Governor
jasher, Flat

jasher; Fiat

ool, Governor
asket, Cylinder Cover
wer Assy., Cylindor
8, 140, 141)

¢
(tne. No's. 33,

KEY
NO.

33

el

DESCRIPTION

cew, Hex Hd. Sems, 174 - 20 x 1
crew, Hex Ha. Sems. 174 .20 x 2

in. Retaining
ipuck, O Fil (inc. No. 40}
0" Run

ylinde: Head
e {inc, No, 921
Plug, Spark (Champion L85 or equvale
Excépt for Canada
Resistos Spark Plug (Cavadian Regulatic
reuice RLBS resistor spark plug)
Wasner, Flat
asher. Bellevile
crew, Hex Hd., 5716 18 x 1 -3/4
Crev, Hex Het 5/16. 18 x 1 - 378
Gaske, Intake Prpe.
ipe, Intake
e, Hex Hd, Sems §/16. 18 x 7/8
*Gasket, Carburetor
affle. Air Extension

. Fil. Hd. Sems, §/16- 18 x 1+ 11
ink, Governor
over, Governor Adjusting

“Gusket,
&

cew, Hex Washer Hdl, 1032 x 12
rew, Pan Flex Hd., 10- 24 % 7/8
24

late, Goveror Spring
Lever Assy., Control

ushing, Governor Lever
crow, Hex Washer Hd., 10+ 24 x 5/8
pring, Goverror
ew,Fil Hd., 10 - 24 x 2
oring, Locking

Ri

sing
, Hex Hd., Soms, 1/4 - 20 x 5/8

Iywheel 3
Magneto, Solid State (inc. No's. 168
thru 1604)

“INDICATES PARTS (INCLUDED iN
GASKET SET KEY NO. 173)

REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR
TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140-1600398
ALL_ENGINE PARTS MUST BE PUR-

CHASED THROUGH AND SERVICE PER-
FORMED BY YOUR LOCAL TECUMSEH
DEAI

A 170 3

"

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR
TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140-160039B

KEY  PART
NO.  NO.
8 650661
81 3z
82
8 850751
8 33775A
8 27:
86 550595
@ 650752
88 330
B9 338
33482
92 7301
34318
91 3318
% 01
9% 326104
97 3385
98 248
99 650765
100 650456
101 6507
102 3387
103 334
104 31958
105 33489
108 33490
107 30102
109 650738
10 32006
ni ke
nz
n3 778
134 55039
115 2008
18 32904
117 650813
118 33495
121 27070
122 850808
123 650809
124 34318

DESCRIPTION

Screw, Fil. Hd. wi/Canica Spring Lock-
asher, 1/4 - 20 x 3/4

xtension, Blower Housing

crew, Hex Hd., Sems, 1/4 - 20 x 1/2
rew, Hex Hd. wi/Conical Spring
jasher, 1/4 - 20 % 7116

fousing, Blower

ockwasher, Split, 5/16

Scrow, Hex Hd., 5/16 - 24  3/8
crew, Hox Hd Sems, 1/4 - 20 x 7/18

jasher, Flat

sher, Fa
crew, Flaoged Hex Hd., 1/4 - 20 x 20/32
rm, Rocker

ing, Retaining

crew, Adjusting

iox
tu, Racker Arm Cover

ver, Racker Arm
asket, Breather
ody Assy., Breather
ube, Breaiber
Screw, Hex Washer Hd. Sems, wiMastic
lasher 10" 32 x 5/8 :
cew, Hex Washer Hd. Spintock thr'd
utting, 1/4 - 20 x 5/8
iter, Fro-Air
askot, Air Cleance

racket, Ai Cleaner
rew, Fil. Hd, Sems, 10+ 32 x 6/8
lement, Air Cloaner

jut, Wing
. Cylinder Head

~28x1-3/4
rew, Trust H., 1/4 - 28 x 2- 9/16
pacer, Screen

PART
NO,

33516A

DESCRIPTION

Spacer, Sercen
rean'Assy.. Blower Housing (inc. No.

1, Guar
Decal, Nome & Insuuction
instruction Decal
ccal, Name

ccal, A Cloanar 8
eguiator, Rectifler fInc. No's. 132 thr
371

ulse Fuel

Repsic Kit, Impulsa Fuel Pump

Clamp, Fuét Line

Cover, Cylinder (See Nate 1}

ox Hd. Sem, 516 . 18 x 778

Screw, Pan Hd.. 1016 x 3/8 ,

Coil Assy., Alteunator (Inc. No's. 161,

62 & 163A]

Sceew, Fil. Hd., Sems 1032 x 1. 18

Serew. Hux Ho', Serms, 5/16 18.x 11/1

askel, Shim (004,005 thick, see notc
asket, Shim (0057007 thick, see fiote

pacer Steet (010 thick, sve note

ver, Spirk Fi

Cormninal
nnector, Pyramid
erminal

‘w, Hex Hdl Soms, 1032 x 3/8
totor, Starter (12 Vol (Inc. No. 1631
rhuietor (inc. No, 54)

asket Set {Inc. items masked ')

*Indicates Parts bacluded in Gasket Set Key No. 173

NOTE: Dot

tormine the gap betweer

1 the cover and the

mactyined surface,on the cylinder, wilich can be (ram
001" up 10,007

be required. Use of
bined total of 010" thick,
85 required to eliminate crankshaf end play.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

omp

ete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR
& TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140-1600398

CARBURETOR NO, 632032 .
ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE PR

0 BY YOUR LOCAL TECUMSEH

ben

KEY  PART DESCRIPTION
NO.  NO.
1 631681 Shaft & Lever Assy., Throttle {inc.
Key No.
2 3037 Sorew, . Ho. 6- 32 318 (Earty
Product
2 650508 o Boni. 8. 40, 3116 (Lote
Product
3 631682 Shutter, Throttle
4 631683 st & o By Choka e
5 2 Sotng. ok Stop
6 650398 Screw, Throtile Adjusting
7 e *Neadls, Idle Adjusting
8 i Spring, Adiusting
9 632017 Spring, Float Shaft
10 831684 Shutter, Choke

DESCRIPTION

*Gasket, Bowl-to-Bodh
"l Seat & Spring sy, (inc. No. 9)

5ot floac
owl,
+Gotst, Bkt
“Negdle Assy. Powor Adjusting finc.
No's. 20, 22,8 2¢)
Spring, Adjusting Nocdle
07210, Main
Ring
Seal, Throttle Shaft Dust
Sea, Choke Shafi Dust
Sprin, Throttle Returm
Inc. Itoms Marked *)

REPAIR PARTS
RQPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328AR
TECUMSEH 4 CYCLE ENGINE--MODEL NUMBER OH140-1600398
STARTER MOTOR NO. 33835

ALL ENGINE PARTS MUST BE PUR.
CHASED THROUGH AND SERVICE PER,

RMED BY YOUR LOCAL TECUMSEH
DeALER,

Housing and armature ara
ot availablo scparately.
complete starter

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.

1 3man Cover, Dust 12 33849 Brush & Spring Kit {lac. 4 pes. of
2 33842 Ring, Rotainer No.13)

3 3343 Retainer, Spring 13 33850 Soring, B

a4 334 Spring, Anti-D 14 590500 Washer, Thrust

5 3384 oar 1 33851 8ol 10 325 114

6 333 Nt Engagng 16 3852 Cap sy, Commutator and

7 33450 17 050168 Washer,

8 33845 Cop Ay Ot 18 650723 Nut, Hex

1 3348 Card Assy., e fic.No. 12

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR

CHASSIS, FENDER & DASHBOARD

REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR
CHASSIS, FENDER & DASHBOARD

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. No,  NO.
1oesssR Baery T s sosp *Hox Nut No. 10 24 UNC
2 weR  Taka Eaumv Support 37 3009P  HexBolt5/16-18UNGx 5/8
3 8753 Hood Lach P 38 1000P Lockwashur 516
4 Eem Taka BAurw Support Brace 3 soap “Hex Not 5716 .18
5  BAOBR  Chassis Chan a0 e Hex Bolt 5/16 18 UNC x 3/
S DO Enpes Py Gover 41 1408 “Ext. Tooth Lockwasher 5/16
7 B915R  Nut Reaino a2 seo%p Hox Hoad Thisad Catting Screw
8 Channel Access Cover 5/16.- 18 UNC » 344 Tvie 23
s 636 Control Kt 43 33730 Hox BOIVG/1G" 16 UNC 1172 Fant
10 B/S6R  Rango Shift Rod a5 16BSH Lockmt b
11 8819 Aange Shift Rod Bracker i ENE ComPadics
12 B0R  Decol - Attachment Clutch Do i6 Unc x 7
13 a0y Foot Rest ;o0
18 9A3  Sumion Aun ket Wekdnent B 48 0TP R 16 v
15 29518 G- Fuol Lin a9 3op Hox Bl 111618 UNG x 2 1/a
6 B8R Tramsaxio Broc 50 1001P  “Lockmher 7
17 e Seat Spring Lock piate 51 300p Bl 7716+ 14 UNC x 1
18 928R  Transaxle Soac 52 500 Hax Nut 771614 UNG
19 671335 Drowoar Aviembly 53 3n4p Hox Bol: 114 - 20 UNC x 1°2
55 o020 Lok 114
2 2w Ghassis Channel Cover 55 soop e 14 20 NG
22 3807 Universal Bushing % w eowan
Z oo Suwension A Gracker Wetment 57 3wAp s B Trus Hes ol et
24 BE9BR  Decal- Shift Patter 820 U w5
2 88418 FootRest- LM 55 1506P  “Washir 9132 x 5/8 x 16Ga
26 809 Fendor 5 5600 e o Tt Gt S
27 B8R SeaSering 56
» 22140 Seat s 4171A Tnsutatet Cip
2 e Orcal - Lower Dashbodrd 61 205 Doesl - Ropes
0 aem Decal - Upper Dashisoard 62 3021P  HexBolt 48 16 UNG <34
Y Dashboard G s W 15320 1576 16G
2 W3R Bearimg 6 s6op v Nt 716, 14 U
3 er3mes S(uumg Bracket & Bearing (ine. Koy 65 56067 e Wit 1111, Gt Serw
1ia - 20 UNG x 1:2 Ty 23
3 ssoep xHex o The ow 6 201 Docal 4R
NG X 12 Tope 25 123 oy T Fo
5 1006 Lockuasher No. 10 o) s W

+STANDARD HARUWANE. PURCHASE LOCALLY

A B c o & F G H g K L L] N ¥
@5 2 v > )
Yo o o fla e Azﬁ w Yo Hns HERTES 5
¥ e oo ge o o o
B @38 8 =
L Rt
Qaa
@
s ot ouwoovoowo ox
e i}? T o Yo Fo
@se @ @n

Ou@s @ o,
(S @ @


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Click Here to upgr:
Unlimited Pages a

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

omplete

REPAIR PARTS
ROPER 14 HP. GARDEN TRACTOR-MODEL NUMBER T43288R

ENGINE MOUNT, HOOD & GRILL

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR

ENGINE MOUNT, HOOD & GRILL

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO. NO. NO. NO.
1 1647J Il 33 503P
2 88GIR Fuel Gauge 3 30099
3 Fuel Tank. 1003P
4 sm Hose Clom EI
5 9BOGR Fuel Line - Overflow 37 3022¢
6 9306R Engine Isolator Mour Bracket - LH. 38 1004P 3
7 930SR Engine Isolstor. Mu\m\mg Bracket - R.H. 39 3236P Hm Lkﬂl Full Thiead 3/8 - 16 UNC
8 673A124 Iso-Maunt Ass'y. 2-
9 673A201 Engine Base Weldmant 40 1589P w;smr 13/32% 1-1/4 x 12 Ga,
0 EseR Ecgine Base Brace a1 soe “Hen Nt /8 16 U
n 1509 Safety Switch Bracket 42 1506P “Washer 9/32 x 5/8 x 16 Ga.
i2 9304R Snubber Mount 43 3034P Hex Bolt 7/16 - 54 UNC x 1
1B e7on Ouihboard Brace 4 1001 *Lockwasher 71
14 8784R Heat Shield 45 “Hex Nut 7/16 -
15 89361 Sealing Stri 46 3010P “Hex Boit 5/16 VB UNC x 34
16 eoman Scaling St Champs a0 *Sq. Neck Carriage Boh /16 18
37 91518 Snap Bushing UNC x 374
18 a1 dnsulated Clip 48 3114P "Hex Bolt 1/4 - 20 UNC x 1/2
19 8781R Grill Brave 50 5601P N(-x WAshur va Shux Metal Screw
20 B933A Grill Bracket
21 9042R Rubber Bumper 51 3320P ‘Crmx ﬁnnﬂx Pm New Machioe Serew
2 2 1™ Roper 102 UNC <172
2 assk Hoad Latch Cover - R.H. sz sotp Koo Nt Mo 1024
24 BIR Hood Latch 53 3067P *Cross Recess Pan H:.-zu Macmm: Serew
% swR Hoad Strip No. 10 24 UNC x
9015R Hood Latch Caver - LK. 1006P anszm:r No. 10
2 sozen Decal - Maintenancs 8 505p Nt o, 1924 UG
29 673A29 Hood Ass'y, 5¢ 2509P Cou in 3/32 x 3/4
30 s600P e Wt Moo Tovad g Sorewr 57 3011P oo 5/15 Jsuncxt
5/16 - 18 UNC x 1/2 Ty 58 2931 -
BT o Reees Vo ook aine Scew 55 55000 Serow, Mo . ovend Cuting,
1/4 - 20 UNC x 3/4 Type 23 5/16- 18 UNC x 374
32 1002P Ln;kwa;vmr 174 60 1537P "Washer 11/32 x 11/16 x 16 Ga.
*STANDARD HARDWARE-PURCHASE LOCALLY
A 8 ¢ o JoL N P R 5 T
@" e ¥
£ d 3 ) 37 46 47 L] 50 81 53
&@n @52
OS2 @B P Bu @u o= @% o Pl @
®s @3 @ @3 D D3
@~
@@=
@
u
ﬁ 59 b
e

REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T43288R
STEERING AND FRONT AXLE

REPAIR PARTS

STEERING AND FRONT AXLE

KEY  PART DESCRIPTION KEY  PART
NO.  NO. No.  NO.

1 oneR Steering Wheet Cap 9 673A19
1A 235 Deca, Stevring Wheo! Cap 0 90a0H
2 3oaR Stecring Wheel 3 7R

3 e Washar 25/32  1- 1/4 x 16 Ga. 32 36368
3 soomm up - Stcering Tube 33 39388
5 5040H i B 3 ogsemM
6 985BMI  Woourull Kay 36 B8GSR
7 9s2m Ui ne. Key No. 781 77 673A3
IA 4846 Grease Fiting B 8922R
8 4s05p Sat SSawwm o UNC R 12 39 7P

s 161 "y Joint Spac 0 se6p
10 8838 Stering Support Backet a1

1 caam Groase Fitti 42 613a147
12 5 Steering Pinion 43 P
13 623A26 Front Axic Weldment 4 s017P
W eoen Pivot Bolt 5/8 - 11 UNC x 6 45 30230
15 Stoulder Nt 4 151P
15 dw W 2US2x1 510k 13Gs. a7 3028p
o s Hox Jorn Nut 5/8 - 11 UNC 48 501
1B s *Hex Nut 3/8 - 24 UNF 49 75630
19 1004P “Lockwasher 3/8 50 634A602
20 673A30 Steering Bell Crank Weldment 51 3635R
21 essam Grease Fitting B
22 6855M Grease Fitting 5845R
23 eals  Sein T Rodtioe Kev No's, 37 w..mu 13041
21 s000° w2z
2A  1621P Vashar 25032 x 1 S8 16.a. ]

25 673A20  Spindic Weldment - RH,

26 95308 Groose Pin

27 gBR Dust Cup

8 s B . Stesing Stop.

A B c o

fe V= jo B

@Y S @

S @ s .

Way
+$TANDARD HARDWAR

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR

DESCRIPTION
Spindle Weldment - LH.

Front Wheet {1nc. Key No's. 30 &35)
Eroms Tye : Tohoiss 166508
Stoering Dwg Lin

" Koy o's 39 8 401
e Rod Son L M. Toread
Hex Jam Nut 3/8 - 24 UNF - LH.
“Hex Jam Not 3/ - 24 UNF
Tie Rod Joint - RH, Thiead
Seoring Sactor Aucy
shar 26/32 % 1- 174 % 16 Ga.

o
THec Bt SUAC XY

Washer 7/16 x 1 x

o o 38 16 UNG &1 - e
“Hex Nut 3/8 - 16 UN

Axle Theust Washers

Whe! Huls and Bushing

Rear Wheel

oo Tine - Tubelss 230 x 85012

Hub Boit
Hex Boll 3/8 - 16 UNC x 7/8

sher 25/32 x 1 - 1/d x 21 Ga.
PUACHASE LOCALLY



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has ended.
B 3 CO m p ete Thank you for using

PDF Complete.
Click Here to upgr:
Unlimited Pages anad ;

REPAIR PARTS . . REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4326BR

CLUTCH-BRAKE & DRIVE e CLUTGHERAKE & DAIVE
KEY  PART SCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
2 OHMOD.  Engine - 14 H.P. Tecumseh 2228M Yooyl Koy 3/16 x 34 H.T,
1600398 88358
9587R oat Decror - Upper 51424
9586R ot Oeflector - Low 8760R oot Padal Shaft
673A75 foftler Carp (i Key No's. 728761 8859R inser - Clutch Brake
421 8882R oot Pecial
A 20408 e Gasket 87958 0t Pedal Bracket
B 92938 xhaust Pipe Braca 8290R Throttls Control
9386 4. Key 88818 Choke-Contral
aQ11P i Orain Pips 3/8- 18 NPT x 3172 81068 Cable Tie
4010 cain Pipe Cap 3/8 - 18 NPT 328 Hox Mach. Scrow No. 10 24 UNG
+ 673A%8 uin Puliy & Sot Sarews (176, Key
1A sose o, 10, 2eune
: 184y ngine Pullay Belt Guice 718 10080 Lockwasher No.
8846R eit Laler - V G 2 1003 ekt S8
8806R oring - Mowst Clutch 73 asace Hex Porged Sockst HesdlessSet Sve
3R mmmm m.u Cowr
18174 4 3009P
§73RI05  Outer Clren brocket As'y 5 30i0°
€73A108  Clutch Laver Waldment 6 s0ap
88328 lutch Link - Lowe 7 75080
514p acknut 3/8 - 18 UNC 3036P
83208 lutch Bracket - Ince 1001P
88268 500P
8770R 30218
asR e
2141 0220 ex Bolt 3/8 - 16 UNC x 7/8
82044 1004P  Lockwasher 3/8
8300R B3 “Wesher 13/32x 13/16 x 16 Ga.
558M1 3164P indercut Flat Head Mach. Screw 3/8
8847R 16 UNC x
vy, 673A211 o ue Sq. Neck Corriage Bolt 1/d - 20
§73A27 UNCx 5/8
326A36¢ 89 1essH Locknutg/1e -
P | % sseor Hoxia. Thiehd Cutting Seraw
17841 Compression Spring V4. 20 UNC x 172 Typo 23
6734200 Coupler Ass'y. Do Leck
1782) rake ot - Front 503° 3 ey
05R 4 3273 *HaxBolt5/16. 18 unc X165
98968 05 3608 ¢ 6 Go,
8636H 6 3ise !
T5R 7 s
89128 % 0P °
8848R -Idier Belt Guide 100 1585P
34162 _BeltIdlor Brackat Waldment 101 s602P s Haa d Cut
ez Serew 174 - 20 UNC % m o 55
87321 am i Sumport Ay, 02 300 Bt 38 18 GG 10
88378 03 B0P “Hex Nut 3/8 - 16 UNC
88358 . 104 3010P  “HexBolt5/16 - 18 UNC x 3/4 Gr. 5
88508 105 5604P ox Hoad Sat Tapoing Scrow
8911R 0. 10 x /8 Ty,
8820R 106 1804P  “Washer 7/32 x 1
1098) 107 5603 Vst Head Shost el Screw
8804R . 12X 112 T
673418 15687 “Waiher 174 x 910 x 16 G,
8718 109 2505 otter Pin 1/8 x
8908R 10 507 fex Jom Nut 5/16
g822n mo ane ex Bo 516 - 16 UNG X - 314
89098 - Lock Bar o
A 3011P Hox 9,,“ 5/16- 18 uNexs 'STANDARD HARDWARE-PURCHASE LOCALL"
%8 [oir e ot 14 0
s 7 OPTIONAL EQUIPMENT
Spark Arrestor Muffier  LA249AR

> O folln o o i1 o W G 0= gt = 7{; w8 e oo | [
@ i J @

Tl

=0
]
=
€
~=o

100
LA if @ @ O gn D Nen @ O " o T
2
@ 7a @ i @ O on S5@® D M ©
@ b4 "o @ & @ 8
. @ 9
103
@ ®
REPAIR PARTS REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR ROPER 14 H.P. GARDEN TRACTOR--MODEL NUMBER T4328BR
ELECTRICAL ELECTRICAL
sarreay
1 v svanten
NEUTRAL SAFETY SWITCH ~ < otenon .
ionimion
gy SNTTON ATTACHMENT
Erd SARETY SmiTom
.
:
awweren © PROTECYION o |
L lch\'luN
i
accnirien
e HeADLIGHT
IoniTioN swiTcH e e
LIGHT swiTcH [ MEADLIGHY
Fosimion] cincurr
OFF ma TAILLIGHT
o e
StART | es e
Moton
TS eeeony
swiTeH %
777
cuassis Grouso
[ DESCRIPTION KEY PART  DESCRIPTION
No.  NO. NO.  NO.
64528 Hoadlioht 2o s ouowe
2 BOIIA e Headiight Ground 3 ozmon i
3 GZAR  Heodiigh: Climp 3% 39 c,.m sy 10 M. Mach, Serew
o Termioa! Insulator (Duath 1024 UNC 1
88868 Terminal Isulator 1000P  ockwssm Mo 1
103R ‘Solenoid (Inc Key No. 37 thru 40} 505P *Hex Nut No. 10 - 24 UNC
9277R Battery Cabl 527P *Hex Nut No. 8 32 UNC
37n ise 90 A 1005 *Lockuasho: No,
88608 Starter Cable 538P “Hex Jam Nug 5{15 24 UNF
10 2265 atten 1003P *Lockwasher 5/16
1n 8861R Ground Cable 3114P “Hex Bolt 174 - 20 UNC x 1/2
12 1331 mmet 10027 *Lockwasher 1/4
13 7008 larness L\'IMDEOV 503P *Hex Nut 1/4 - 20 UNC
1478 tesie 45 B3 "Hex NuiNa.10- 32 UNF
1! 8984R lv{tSwnch (\n: Key No. 18) & 1583P Brass Washer No. 10
16 93GR  UpDownPlate @R ST e seew
TSR nternal Tooth Lockwasher
Soe Hex Nut 16/32 - 32 NS a7 soe Hex S Tamm Serew
96978 Ground Wire. Jo. 10 x 1/2 Type 23
73R Ligh Swieh s 3003 Ciles ol 14 FOUNCx 3
7794R Light Switch Knab 9 1506P 9/32 x 5/8 x 16 Ga,
80B9H Tatighttine, Key 'No's. 55, 56 and 571 0 010p ot 5116 18 UNC x 3/4
2128 ; ) taoo o Toca Lockwasher 8116
o e cnp ;oo o NG
75521 Key and Ring Assc 3 14040 Ext. Tooth Lockwasher Nn 10
44068 Ignition Switch (I<|c Kav No. 25) 2l 1504P W.y(lwv 7732 x 1/2 % 18 Ge
86572 Terminal dentter S 2051 Lem Taiant
TISR  Safery Switch S 82030 Howing Tallant
241 i B, 7 Bsomd  BulNo. 1695 [2 Candia Power)
11 88548 Battery v
3748M Wing Nu! |/Il - 20 UNC *STANDARD HAROWARE: PURCHASE LOCALL!
E,



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Click Here to upgr

Unlimited Pages

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ete

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T43288R

TRANSAXLE

ey e e gy

is i TS St T T

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR

TRANSAXLE
KEY  PART. OESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO
1 G Axte Shalt a9 asasH Newdle Besrung
2 584K Retaining Ring 50 az2m Nedle Braring
3 a199R Final Drive Gear 51 15298 Needle Bearing
4 azien Diterential Gear 52 Bliem Neadle Bearing
5 42158 Differcntial Pinion 53 42208 Tnvust Bearing R,
6 an7n Oittrenil i 54 42098 316 Redgucton Pinion - Low
7 62s6H Ale Thrust Washer 55 42138 4th Reduction G.
8 aosep Her Boh 318 - 34 UNFx3:14 56 4442R td Reduction Pinion Spacer
{1° Toread Lonie 57 41958 20d Reduction Gear Shaft
9 nem Steet 8 58 42148 Final Drve Pinvon
10 62H Spng it Fark Detene 59 41948 15t Reduetion Gear Shaft
i aomeR St Fork, High - Low Range &  752R Tst Reduction Shaft Spacss
12 e2en Trrust Bearing Ra 61 4208R Reduction Pioion - High
13 4212 4th Reduction Pinion 62 42078 20d Reducton Geae
1 a1 Gear Shatt 63 73%H Neadle b
s e276H Snap Ring - Crescent Type 64 42038 Low Specd Gear and 20d Reduction
16 633A3 Pinion Cluster
17 sneM 65 42048 Revarse Gea
18 B740M1 6 7835M Woodeull Key 1/8x 112
18 6217 ioh-Low Range 67 4926H Snap Ring - Crescent Type
0 a8 Diferenia o Spacer 68 a205m Intermediate Speed Gear
21 2 inion Bushing 63 42068 Hi e
2 7810M Gripoo Centerlock Nut 3/8- 24 UNF 70 1370H Theust Bearing R
23 49868 ) 71 G3AEY Imeimediate and High Speva
24 73938 Ol Seal Ciuster Pumion
2% gaan Sintered Ieon Bearing 72 a13R input
% 626 Shift Fork Shaft 3 az01m Low Specd Pinion
27 s Shift Fork - RH. 4 S0P CEuwg
2 o012 Shift Saft, High - Low Range 5 1153R Reverse tdier Gear
8 5269M Ol Seal 6 7392M Reversa laer Thrust Washar
3 sBs5H Pressure Relief Valve 7 5520H Needle Bearin
T 63IAE5  Gearcas, Reverse Idler Shatt and 8 P “Hex Nut 5/16 - 18 UNG
Bearings - RH. (Inc, Key No's. 17, s niem Washer
18,25, 33,50, 63, 76, 77 and 82) 0 sap Hex Jam Nat 7/16 - 20 UNF
2 emm Qover i 1 6270H il Seal
3! 4225R arin 2 73men Reverse idler Shaft
7396 Sheas Bewig Race 3 636an Control Kaot
3»  a198R 4th Reduction Gear Shatt 4 B0HR Gear Snitt Lewl Bont
36 42008 4th Reduction Gear Spacer 3013R Gear Shift Ca
37 739M Theust Bearing Race §33A85  Gear Snilt Bal Cawerand Pin
I Gearcase Gasket 8739H1  Shift Lever Guide Ball - Keyes
29 SIAB4  Gearcase and Bewr 4324H pring
{Ine. Key No's, Torgh, 4550 2, 1593P  “Washer 16/32 x 59/64 x 18.Ga.
81058 Shift Machanist Seal
40 ao0zp P Pl 12 Janer 1 ISP W 06 15/16x 11 G
4 4015p Eibow e 2 7 Gear Shif
2 e S Poe Niobe 121 NPT.N3 9 ETan St 8all cem Gasket
45 enm on 84 20 Conwr 18
46 4o01p Pioe B U4 18 NET 5 1003P  Lockwas éis
47 3087P 'Nu Bolt SI\G m x1:1/2Grade 5 ‘,3 g:‘!gi; g“ Bs‘:l‘ﬁ‘ﬁ ‘: UNC278
48 7P *Lockwasher 5/16 Extra Heaw car Shut Lever Ase'y.
oo * o Bxatieny: %  633AR4  Tisnuaxle Asmbly Less Brake Orum

B STt Lever Ass'y
*STANDARD HARDWARE-PURCHASE LOCALLY.

REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR--MODEL NUMBER T43288R
TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140-1600398

ALL ENGINE PARTS MUST BE PUR.
CHASED THROUGH AND SERVICE PER-
FORMED BY YOUR LOCAL TECUMSEW
OEALER.

;e
122 12

REPAIR PARTS

¢ ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR
TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140-1600398

KEY  PART DESCRIPTION KEY  pART DESCRIPTION
NO.. NO. NO.  NO.
PR Cylindun Assy, linc, No's. 4,338 141) 34 30564 w, Hex Ha, Same, 1/4 - 20 x
3 308 Cup, Braring 650588 o Hex i Som. 14303 2
@ %62 0 Dol 3 32425 ad sty . Governor
B SO . G Ay (e No’ 36,7 88) 32426 pucer, Governor Rod
¢ 283 alt Gea 20133 ing, Fetaining
7 dom Crankhalt 33760 igick, Oil Fil (inc. No. 40)
8 31932 Seting, Tapered Rollr 20985 f
1 301A  Piston & Fun Assy. (Inc, No. 12} (St} 3474 “Gasket, Cytin
N 32002 Fiston & Fin Ay, Gnc.No. 12 33763 Head, Cyiindor (Inc. No. 621
(01 33687 P Soors {enutnion 188 o ccuivte
n o 32003 Fston & Pin Assy. fin. No. 12} Excopt
(020 oversize) 45 30045 Resistor Spark Plug (Canadian Aegulatic
no om0 Piton & Pin Assy. {inc. No. 12] Canada 5 sesistor spark plush
30 oversize) 650091
no 3 Fiston & Pin Assy. (Inc. N, 12) 850690
o s N o
g, Piston Pin Retsining
13 32008 ing Set. Piston (St ] 33 -
13 3205 ing S Piston { 010 oversize) 33475
13 32000 1uq Sot. Piton (020 oversize) 29;
3 323 ing Sot. Piston (030 oversize) 33476
13 32624 ina S Pton (040 overize) 334774
1 3o od As.. Comaecting {iné. No's. 15, 850378 row: Fi, . Some, 5/10- 18 x 1 178
58 33478 ik, Govetnor
32077 3. Eomecting Fod 31963 i, Gowrnor Adustiog
20073 " Connecting Rod 31964 Iom, Governo Ls
26204 850518 ockwasher No. 10
3370 C-lm:hall e, Compression felaue) 30312 rew, Hox Washer Hd.. 1032 x 172
33472 Gitter 850544 Low, Pan Flox Ho., 13 - 24 x 7/8
33471 Bt o 7675 ut, Square, 10 24
33505 e, otake (St 31965 (12, Goveehor Spring
33645 e, Into 133" overszeh 318844 cver Asy., Control
33506 v Extaust (61 26558 osher, W
33046 sve: Exhoutt (133" oversize) 31966 ushing, Governor Lever
33507 Vaive 650597 crew, Flex Washer Hal, 10 - 24 x 5/8
33508 fetiner & Cap S, Keeper Valve 31057 pring. Governor
25 33500 0" Ring 850591 e, €1, 10242
3310 . Cap, Vi 33099 n
7 3473 et & Shat Assy.. Goweror ;
5 G5074S asher, 850566
T O Fin 7
31018 i, Goween 50561
P 319% G, Cyiger
32085 uer Agey.s Cylnulmr inc. No's. 33, 610909
6. 37, 38, 140, 1 78 650594
3 3o el Git 78 610906

.q?wm Snlm State tine. No's. 158
th

INDICATES PARTS (INCLUDED i
GASKET SET KEY NO. 1

R R R


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

23 C(!,ryp!: ete

Click Here to upgr:
Unlimited Pages and

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR--MODEL NUMBER T4328BR
TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140.1600398

ALL ENGINE PARTS MUST BE PUR.

CHASED THROUGH
FORME

AND SERVICE PER-

D BY YOUR LOCAL TECUMSEH

DEALER.

s 161

5
o
79162,
7 ©si6zA
7 149
> <

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR--MODEL NUMBER T4328BR
TECUMSEH 4 CYCLE ENGINE -MODEL NUMBER OH 1401600398

KEY  PART
NO.  NO.
80 650661
81 379
82 30688
83 850751
4 337754
8274
550595
850752
233480
33481
338:
730195
315
3484
650168
376104
3485
86
850755
100 650456
101 §50756
102 33487
103 33488
103 31958
105 89
108
107 30102
109 650738
190 32908
m o 3397
2 37
13 778
118 550399
115 32001
16 32904
17 850513
18 33495
1 27070

BERS
2
&
£

DESCAIPTION

Serew, Fil, Hd, wiCorical Spring Lock
washer, 17430 x 318

crow, Hox Hul wiConical Spring
jasher, 1/4-20 x 7/16

5
A . 2638
cirw, Hox Hd ‘Sems, 174 - 20 x 7/16

1, Push Rodt

ing
. Rocker Arm
e Kit (Inc. No. 93)

‘0" Ri
Housing.
Valve Gl

jasher, Flat
cew, Flonged Hox HJ., 1/4 - 20 x 20/32
m, Rocker

g, Retaining

row, Adjusting

ut

lex
, Rocker Arm Cover
&

over, Rocker Arm
asket, Breather

ody Assy., Breather

ube, Breather

Screw, Hex Washer Ho. Sems, wiMastic
lasher 10 - 32 x 5/8 3
rew, Hex Washer Hd. Spinlock thr'd
20x5/8

loaner
M. Sems, 1032 x 5/8
joaner’

ut, Wing

vie, Cylinder Head

her, Lock

rew, Truss Ho. 174 -28x 1- 3/4
crew, Truss Hd.. 174 - 28 x 2816
par

PART DESCRIPTION
0

34379 acer, Screen

34376 creon Assy . Blower Housing (Inc N
3377 eal, Guard

316 acl, Name & Instiuction
34387 mstriction Decal

316 ecal, Nams
2954 ecal’ Aw Cleanr .
610988 egtor, Reste (o, ' 1370
610021 mector
610830 nector
810922 erminal
610080 ecminal
610092 ecminal
gi098t ccmingl
23468 ube Assy.. Oil Filler
23673 asket, Oil il Tube
31827 e (3/8 18 S0, Ho.)

32958 ing, sl Pump

32989 mpoise Fuct

33010  Impuise Fuel Pump

26460 m, Fusl Line

32577 Cover, Clinder {See Note 11

762028 Screw, Hox Hd. Sem, 5715 . 18.x 7/8

630736 Screw. Pan Hl. 1016 x

610802 Coil Assy, Alternator (Inc. No's, 161
52 & 167A)

0521 rew, Fi. Ho., Sems 1032 x 1- 1/f
eso781 crew; Hex Hel, Sems, 5/16. 18 x 11
31971 asked, Shim ( 004/.005 thick, see o
31972 “Gasket, Shim (005/007 thick, see no
32031 pacer. Steel {010 thick, ses note 1
s10118 ver, Spark. Piu
610750 rommet. Lead Wire
610408 ox. 8 32
610908 ermina
610003 nnector, Pyramid
610805 inal ‘
51004 il
30962 Fael

357 Fuel
27783 Conduit
28942 Hox Ha, Sems, 10 32 x /8
33835 otor, Storter {12 Volt (inc, No. 157
§2032  Carburetor finc. No. 54)

335168 asket Set (e, iterns marked
*ladicates Pars Included in Gasket Set Key No. 173
NOTE: Det e gap between the cover snd the
machined surface,on th " which can ba from
001" up 1 Shim gaskets wil
e requiced. t be imited to 3 com
bined total of O1 spacers must be used

REPAIR PARTS

ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR
TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140-1600398

CARBURETOR NO. 632032

ALL ENGINE PARTS MUST BE PUR.
CHASED THROUGH AND SERVICE PER.-
FORMED BY YOUR LOCAL TECUMSEH
DE.

KEY  PART
NO.  NO.
1 631681
2 3037
2 650506
3 63682
4 631683

Bomnan

DESCRIPTION

Shaft & Lever Assy., Throtule (Inc.
Key No. 2)

Screw, Ro, Hd., 6 32 x 3/16 (Early.
Production

Screw, Pan Hd, 4 - 40.x 3/16 (Late
Production

Shutter, Throtilo

Shaft & Lever Assy., Choke {lnc.
Key No. 2,

Spring, Choke Sto

Serew, Throtite Adjusting

Spring, Flaat Shaft
Shutter, Chake.

1S
A
1
1
1
]
]
|
1
1
1
|
K
1
1
]
i
t
1
1
j
I
]
1
1
[l
]
1
1
|
t
1
1
|
t
i
|
1
1
|
|
|
~dJ
KEY  PART
NG, NO.
" 109
13 632024
14 27105
5 27106
17 29170
2 27110
2 631764
22 630786
23 631942
24 27544
25 12039
26 632040
27 096
28 632033

DESCRIPTION

*Gasket, Bowl-10-Bady
“Valve, Seat & Spring Assy. (Inc. No. 9)

Float
“Shaft, Float

. Fuel
*Gaskét, Bowl10-Body
“Negalo Assy., Power Adjusting {inc.
No's. 20, 22, % 24)
Spring. Adjusting Needle
Nozzio, Main

Soal, Thrattle Shalt Dust

Seal, Cnoke Shaft Dust

Soriaa, Thiotle Reiurn

Repaie Kit {tnc. Items Marked *)

13

REPAIR PARTS
ROPER 14 H.P. GARDEN TRACTOR-MODEL NUMBER T4328BR

TECUMSEH 4 CYCLE ENGINE-MODEL NUMBER OH140-1600398
STARTER MOTOR NO. 33835

ALL ENGINE PARTS MUST BE PUR.
CHASED THROUGH AND SERVICE PER.
FORMED BY YOUR LOCAL TECUMSEH
DEALER.

g ey

5
&3
g2
:
H

Zovamawn=

DESCRIPTION
Cover, Dust
Ring, Retainer

Retainer, Spring
Spring. Ante-Ditt
Gear

Nut, Engaging
Nut, Lock
Cap Assy., Diive End

Card Assy.. Biush {Inc. No. 12)

650723

DESCRIPTION ‘

Brush & Spiing Kt (inc. 4 pes. of
No.13)

Spring, Brush :
T i
o 5 1
e
v :
N Hx :
:
4


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Click Here to upgr

Unlimited Pages

Your complimentary

use period has ended.

ete Thank you for using
PDF Complete.

REPAIR PARTS
ROPER 16T GARDEN TRACTOR-MODEL NO. T6328AR

MAIN FRAME, DASH AND GRILL

G b b Bt 3SR i S 4 3

REPAIR PARTS
ROPER 16T GARDEN TRACTOR--MODEL NO. T6328AR
MAIN FRAME. DASH AND GRILL

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
} A 8 c o E F G H NO. NO. . NO. NO.
=7 o Toe T Fes B 32 P w03 1 ey il - Upper @ 107 Bottery Hest Snictd
neo 2 30zp fex Bl 6/16 - 18 x 1 1/4 69 7874R Hood Seal
3 B106R Wi 0 8855R Battery Tray
=79 g8 a=a 08, 4 2450 7 86J Cover - LK.
= % 5 290 Lower 7y Beackat - Battery Support - LH.
ames g s 35 et o A N Bracker . Rachfier
e ID 7. [ B Bt
5 793R il e 75 63A%T  Hood Assy.
0 2674R ill Sereen - LM, 76 8oz Decal - nstguction
1 2003R il RH, 7 20 Decal - Wiring
2 4016P D 3B-1BNPT. x4-1/2 78 15069 Washer 9/32 x 5/8 x 16 Ga.
3 4010P e Cap 3/8 - 18 N.P.T. 79 10027 Lockwashee 174
4 GI4A01  Pedal Weldment @ 505 Hox Nt 114 - 20 UNC
5 60 ink 81 s501p Phitips Pan M. T, Seil Tap.
5 924 15h-On Nut 10-24 x 378 Type
7 e ubber Podal 82  3267P  Huxdoh 1/4-30x1-12 Guade s
8 o1t ivot Spacer 83 1605H Locknut 124 - 20 UNC
9 267) ‘oot Pedal 4 3003P “Hex Bolt 174 - 20 x 374
0 1606P jasher 1-1/16 x 2 x 140 85 3010P “Hex Bolt 5/16 - 18 x 3/4
1 B058R rill Cable 86 1003P * Lockwasher 5/1
2 101 eill Brace 87 5554P *Pnillips Pan Hy. Thd. Self Tap
3 401417 ngine, Briggs and Stratton 16 H.P. 10 - 16 Hi-Lo Thd. x 1/2 Blunt Point
4 9396€ - Key 1/4 x 91 1537P SWasher 11/32 x 11716 x 16 Ga.
5 5584P x Washer Hd. Thd. Cotting Screw 92 3011P Hex Bolt 516 18 x |
/4 - 20 x 3/4 Type T 83 504P *Hex Nut 5/16 - 18 UNC
6 634A404 ngine Pultey (lnc. 2 ea, Key No, 94} 24 4540P Hex Forged Sorket Halless. Set Screw
634A782 8ot Guide Weldment /1618 x 1
8704H1 pacer 9% 3023P Hex Bolt 3/8 - 16x 1
939M etainer Soring %  1004p chwasher /8
9011H it Retainer 97 501P “Hex Nut 3/8 - 16 UN
G34A660 it Guard Weldment 98 1513P “Washer 13/32 x 13/16 x 16 Ga.
82381 plit Spacer 9 3154 t. Fil. Hd. Machine Screw
50° 1. Neck Carriage Bolt 3/8 - 16 x 2- 1/4. /4-20x2- 1/4
1545p iasher 17/32 x 1 x 16 Ga, 100 347H luglock Nat 1/4 - 20 UNC
2506P “Cotter Pin 1/8x 1 102 5P Carriage Boi1 5/16 - 18 x 3/4
634A300 tood Latch 03 3026P “Hex Bolt3/8-16x 1 - 1/4
84578 port Bumper 04 BsbrP Hex Washer Hd. Th. Cutting Screw
634A903 attery Support Bracket (inc. Key 39) /4 - 20 x 172 Type 1
77568 earing 105 61# 5. Neck Carriage Bolt - Short Shoulder
8008R p /8- 16 x 1 Gr. &
7729R wer - RH. 108 30359 lex Boit 7/16 - 14 x 1. 1/4
2864 lode! Decal - Side of Dash 107 1001P *Lockwasher 7/16
634A902 Lever Weldment 108 20219 “Hex Bolt 3/8 - 16 x 3/4
634A785 Hanger Weidment R.H. - Front 109 §394H .ocknut 3/8 - 16 UNC.
120 82 94 7944R elt Tightener Arm 10 6055P fex SI1. Hd, Machine Screw w/Sems
7948R toturn Spring int. Tooth Lockwasher 10+ 32 x 1/4
7810H ocknut 3/8 - 24 UNF m 53P 5q. Neck Carriage Bolt 10-24 x 1/2
= =81 =86 6347814 Hanger Weldment - Rear "2 1535P Washer 7/32 x /16 x 18 Ga.
W S5 rpe=sh S34A787  Drawbar and Weldnuts 13 looer chwasher Ho.
[i81) i €34A355  Hanger Weldment - LH. - Front 18 58P x Nut 102
IDes 7161H oke Control 118 3114p fex Bolt 1/4 - 20x 1/2
1817 rouls Control (Inc. Key 61,824 63) 116 3027P Boit3/B.16x1-1/2
N 3 a R s T 974 Adaptor ar 17 BIEP fex Nut 3/8 - 24 UNF
s 9634R ecal - Shift Pattern 118 2514p otter Pin 1/4 x 1
e ‘99 ‘0. 92 634A888 assis Ass'y. {Inc. Key 57 & 58) * 119 6592P *Slotted Pan Hd. Soff Tap.
% v A BA68H earing rew No. 8 x 3/4 Typo
D 4766H earing § 120 31377 “HoxBolt3/- 16x 1+ 1/4 Gr.
634A908 ngine Mount Ass'y, Rt 1402P xt, Tooth Lockwasher - 3/8
i 8 =g il Spacer
386 —==98 oy 6612 hrottle Wire & Casing . *STANDARD HARDWARE-PURCHASE LOCALLY
=08 Tellies 82048 iamo
i3ans0n eoon ?ﬁ""l: o No's. 86 and 87)
100 sshboard {Inc, Key No's. 66
ey 1080 ery Support
u v w x 2 z an 88 cC Do 13 FF o ea 1998R - Dashboard -
; 8571R Clip - Dashboard, Conter
et ge T Bt B e ooy P
La1z o 121
=113 =7
s gy mtsoEe D01 2 e 98 LD
fieicH] TDe7 D8 == %
s o7
REPAIR PARTS REPAIR PARTS
ROPER 16T GARDEN TRACTOR--MODEL NO. T6328AR ROPER 16T GARDEN TRACTOR-MODEL NO. T6328AR
RIVE
STEERING AND FINAL DRIVE STEERING, AND FINAL DI
o Qi 1
KEY  PART DESCHIPTION KEY  PART DESCHIPTION
NO. NO. NO. NO.
1 9719R Steering Wheel tisert 48 il Sa. Nk. Sht. Shid. Carr. Bott 38 <16
2 3023P “Hex Boli 3/8 - 16 x 1 *1G, 65
3 10047 “Lockwasher 3/8 47 1613P “Washer 13/32 x 13/18 x 18 Ga.,
4 1559P Washer 7/16 x 1 x 10 Ga. 48 1519P Washer 15/32 x 1 x 12 Gs.
5 3644R  SwenngWheel 9 3o Lacknut 3/8 UNC
5 50037 E-Ring 50 3025P THex 8ot 3/8-16x1-1/4
7 9007H Cap 51 1557° ‘Washer 13/32 x 13/18 x 11 Ga.
8 589K . Rubber Buhing
9 79038 Foot Rest - L.H. 53 501P “Hex Nut 3/8 - 16 UNC
10 8300R Decal {Attach, Cluten) 54 $027P “Hex Bott /8- 16x 1-1/2
11 7904R Foot Rest - R.H. 5 3022p tex Bolt 3/8 - 18 x 7/8
12 1653P  Washer 57/68x 1 1/A x 16 Ga. 8 A0IP  “HexBokt5/16-18x /4
13 9858M1 Waodrutf Key J/16 x /8 7 1003P "Lockwasher 6/1
14 634626 Steering Shaft and Pinion 8 *Sa. Beck Carciage Bolt 3/8 - 16 x 3/a
15 78878 Contrel Knob 9 1304H Hub Bolt
16 B442H Shift Rod Bracket 3034P Hex Bolt 7/16 - 14 x 1
7 2511P *Cotter Pin 3/18 x 1 1 1001P *Lockwasher 7/16
18 G3A2A  Ben Gui 52 <Hex Not 7/16 - 14 UNC
19 77H Range Shift 33 *Hax Bolt 1/4 - 20 x 3/4
Transmission Bracket 64 15uBP *Wather 9/32 x 6/8 x 16 Ga.
2 sereR  Stop %6 1002P  *Lockwisher 14
2 36838R Aear Tire 23x .50 - 12 d 509P *Hex Nut 1/4 - 20 UNC
23 7958 Tire Valve 0 't Ider Sq. Neck Carrisge
24 3635R Rear Whee! 12x 7 JA v 5/16 - 18 x 3/4
25 B428R Fender R.H. n 1637P “Washer 11/32 x 11/16 x 18 Ga..
26 634A692 Rear Whee! Hub and Bushing n 18854 Lock Nut 5/16 - 18 UNC
27 7563R Axle Thrust Washer n 3021P "Hex Bolt 3/8 - 16 x 3/4
2 6815R Retaining Ring 7 s Carriage Bolt 112 13x 1. 1/4 Gr. §
29 8427R Fender - LH. % 1578P Washer 3/4 x 1 x11Ga.
3 2656R Bracket - Tail Light 6 1660P Washer 17/32x 1. 1/2 x 11 Ga.
n 1250 Seat Stop Bracket i N 4 72
2 8 502F “Hex Nut 172 - 13 UNC
n % 31889 “Hex Boit 5/18 - 18 x 7/8
3 0 95478 Rubber Grommet
3l i 235) Steering Wnee! Decal
36 B2 1241 Rubbor Bumper
37 7897R . Bracket, Seat Pivot 83 2450
38 9744 Seat 913) Warranty Fact Tag
. 788cR Fuel Gauge S Owners Marval
40 78858 Fuel Tank
41 eogoR Fuel Line Clamp *STANDARD HARDWARE -PURCHASE LOCALLY
2 2518 ip - Fuei Ling
43 B8373R Fuel Line {Long}
@ 20 “Line Filier
45 13 Fuel Line
454 9297R Chp - Fuel Line.

R OERR T


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
om p ete Thank you for using

t C PDF Complete.
Cllck Here to upgra dle .

.
REPAIR PARTS - . REPAIR PARTS
ROPER 16T GARDEN TRACTOR-MODEL NO. T6328AR ROPER 16T GARDEN TRACTOR-MODEL NO. T6328AR
BRAKE AND GLUTCH ] BRAKE AND CLUTCH
Kev  paRT DESCRIPTION KEY  pART DESCRPTION
No.  NO N0 NO
1 gesoR Insert Cluteh-Brake 37 GMATEE Ik Brackel Weldimunt
2 geB2m Foot Pedal 38 6636H e
3 eresn £001 Pedal Bracket 39 5002 E-Ring
4 so08H Spng 40 634898 ring Arm Assemi
5 Foot Pl Shat a1 s00p e 4 UG
6 s ing 42 1001p
7 e Wamer 21732 x 716 x 16 Ga. 43 1544p
8 2080 Cotter Pin 1/8 x 3/4 42 635H
s 22028 Brake hod - Front 45 15200
[ Turbuckle 46 Ga79H1
“Hex Nut 3/8 16 UNG a7 a262p x 8ol
2 e Salety Start Actuator 4 2692R Hums AT sz ua
TR Bushung a9 e461H2 ey, Transmission
1B 1857 Washer mau 131611 Ga. 50 3003 ';.'“.:Sn Va2 e
16 22638 Speing W 51 1002
17 9686R Sirking rae Yoke 52 3052p 26x1
1B 15H Rolt Pin 82 1S0P W 10023 1316 16Go
19 634A837  Lock Bracket Assembly 54 sagp Hes dam Nut 31 - 24 UNF
0 22218 Spacer 65 5la2H Roll
g; 6999 58 3022P Hex Bull 3/8- |ﬁx ”m
7 57 10047 ‘Lockwesher 3
s20a30) 58 3164P Flat g, Machme Serew - Undercut
25 626a365 59 1 S o i
rrisgs Bolt 11420 58
F T &  soap *Hox Nut 174
Z el I SR e P
z o 82 1685H cknut 6/
6344899 & 32eep Hex Bolt 1/4 28 % 5/8 Gr. §
0 esags 64 807iH Huglock Nut 1/4 - 28 UNF
2 o &  3326P fex HO. Mach. Screw 6- 32 x 1
2 mam CueRed 6 1567 Washer 5/32 x 3/8
5 me Corer o 10 67 s62P Centerlack Nut 6 - 32 UNG
ing 68 2228m Woodr
35 1SEP  “Washer 17/32x1-1/16x 21 Ga.
36 agim Retainer Spring
36A  544) Hose Shicld *STANDARD HARDWARE-PURCHASE LOCALLY t
REPAIR PARTS REPAIR PARTS
16T GARDEN TRACTOR--MODEL NO. T6328AR ROPER 16T GARDEN TRACTOR--MODEL NO. T6328AR
ELECTRICAL N

ELECTRICAL

BATTERY
aill=
12v 2
STARTER
< s
~
~ SOLENOID 2 .
NEUTRAL SAFETY SWITCH ~ 2
S s
ATTACHMENT
IGNITION SWITCH ATTACHMENT SARAETOR
AMMETER s Pl
y 104
POINTS
30 AP y
COIL SEC. PLUG
L 0 &
M
45 s7 7 e 62
¥ E ﬁ ¥ apw
\ LeT =52
UP-DOWN 7o U o~ 58 =59 5
SWITCH {M) motor o5 =i s @
ACCESSORY o s T8 coe
@ 56
KEY  PART DESGRIPTION " KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
AEGTsiER 1 easm Hoadhigh 6 BOS7R Terminal tdontifer
CHARGING COIL 2 s55ep ’h\lhp‘ ?arv . Tnd. Cuting Serow I Wie Harnes Man
< \AAAS 3 greem Cunin cnp 96937 e, Gegund it Swite
{DIODE} s 8784H1 ubber Spacer 8984R Swilch El
5 803IR acligns Ground Wire 566¢ ox Mot Sieci 1716, 32 NS- 28
8 9w 73198 ashr, Internal Tooth
7 amEm 0 uNC T “Werhe 182 % 11165 18.Gs
8 e e 8138 S5 16 Ga. g340R et Pt
RIONSHCH Kol 10 SR Gavery Bon” SR
AAAS 104 88, attery Bolt 5 B6I5A
1 ann sulated Giip 6 553aF \uuuh e e Ko, Selt Teios
1 tery ciove
resion anciy B able - Solenoid to Starter 1003P  *Lockwasher 571
- HEADLIGHT W 775R foty Switeh 8P “Hox Jom Nut 5/16 - 26 UNF
15 77548 leno 3115 "Hex Bott 14 20 58
ore - I L — i L {
7o aucry 2Hex Nt .
HSHTSNITE HEADLIGHT 8 225 erminalCovr 3006P  *Lockwasher No. 10
on Bt 18 B030R ignt 43P “tiex Nt No. 10- 32 UN
20 8089H Mg i Key No's. 21,2282 1a02p xt. Tooth Lockuvasher 38 .
21 8292H Lens - Totlight 3003 :Hex Boll 1/4-20x 34 i
TAILLIGHT 2 820 ing - Tailligh 505p *Hex Nut No. 10 24 UNC Ve
START B-s 23 820 BN, 18855 Cancle Power 307ap 10, Truss Hel. Mach, Screw 1024 x 34
2 8433k Ammeter 1204p . Toath Lockwasher No.
2% 7798 it Switch Ko 1508P  *Washer 7132 x 1/2 x 18 Ga. i
27 77998 ight s, G..e Terminal Cover
R - 3 uard .
e - o T
3 23R atery Cable - Ground 6106R
CHASSIS GROUND 3 813k e .'Y.. i oo < TANDARD HARGWARE. PURCHASE LOCALLY
15 2 75652H oy
33 4406k ltion Switch (inc. Key No. 32)

g T R bl AL T T S S



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ST st B o i AL ot il e i el
REPAIR PARTS REPAIR PARTS
ROPER 16T GARDEN TRACTOR.-MODEL NO. T6328AR ROPER 16T GARDEN TRACTOR-4i0DEL NO. TE328AR
TRANSAXLE TRANSAXLE
ey pant DESCAIPTION . KEY  PART DESCRIPTION
S NO. MO
1 M0R AseSnan 49 489sH  Necdle Besring
2 S84SR Rewsiming Ring s azzom
3 at00m ina Drive Gear 51 isom
4 azeR  Diltecentiol Gear 2 enom
5 a8 D Fi s a20m
& 4217R  Oifferential Carier 55«00
7 6256H  Aue Thrust Washes 5 4
8 3056 Hex Bolt 3/8- 24 UNF x3- 1/4 s awzn
0" Thread Lengri} 5 4o
9 oM Swata % e
W0 6272H  Speing Shift Fork Detent s 41940
1 45858 Snift Fork, High- Low Range & 75288
12 6266H  Thrum Bearing Ra 6 4208R
13 4212R 4 Reduction Pini 2 a0
1a 419R 3 Reduotion Genr Shaft & 7am
¥ 627GH  Seap Ring - Crescent Typo 6 42038 Low Spred Geur and 2nd Reduction
16 63IAGI  Hh- Low Hange Gearr Finion Cluster
1 BNBM  Neeoe Bearing 6 42087 Reverse Gewr
18 40Mi  Sintered Iron Dearing
19 62174 Shifi Fork Shaft, High - Low Range 6 4926 Snap Ring - Crescent Type
20 4218R  Ditferential Pinion Spacer 8  4208R  Imermedioto Spees Gemr
21 626241 Differcndat Pinion Bushing 65 42068 High Speed Gear
22 780N Gripeo Conterlock Nut 3/8 -24 UNF 1 V30H  Thus Bearing Aace
23 4g6R  Shift Fork- LH. 7 E3AGS  Intrmeciato snc High Speod Cluster
2 798 OilSel Pinions
35 99281 Sintered iron Bearing 2 493" Jopu Skt
26 e21H  Shift Fork Shott 3 42018 LowSeced Pinion
27 G SniftFork. M. 4 sootp Rin
28 G215H  Shifs Shaft, High - Low Hange 5 11530 Reverse ldker Gear
9 ooH  OilSeal 6 739z vers Idier Thiust Washer
30 5855 Pressure Relef Vave 7 S520H  Nesdle Bearing
31 B33AS5  Gearcase, Reverss lder Shatt and B seap Hex Nut 5/16- 18 UNC
Bearings - ALH. (inc, Key No's. 17, 1 1eR aling Washer
18, 25, 33, 50, 63, 76, 77 and 821 & bap Hox Jam Nt 7/18- 20 UNF
2 e el Pin 1 eron i Seal
42258 Needie 2 734 Reverse Idier Shaft
3 73960 Thrust Boariog Rucs 3 7978 Contol Knob
35 M19R  4th Reduction Gear Shaft 64 85518 GearShilt Lever - Bent
3 42008 4m Aeduction Ger Spacer 5 138 Gew Shift Cap
37 739H  Thrust Besring aco S G33ABS  Gear Shit Ball Cover and Pin
3 G5 Gearcase Gerket 7 BIIOHI  Shilt Lever Guide Bl - Keyed
633A64  Gearcase and Besrings - LH. 48244 Sering
{inc. Key No'. 18,25, 49, 60 (2), 693F  Washer 16/32 x 69/84 x 18 Ga.
51 and 62] BI0SR  Shift Mechanism Seal
4 4002p  PipePiug 112 14NPT. ) 166F  Waher8/16 151Bx11Ga
41 4003P Street Eloow 90°,1/2- 1/4 NPT, 92 61 Gear Shitt
s M Soat 3 6274H  Shitt Ball Cover Gerket
@ aoorp Plug 14 18NPT, 4 2o Couard
fx Boit 6/18- 181 - 112 1 Lockwa
o ;e Hexonsie-is G e
e ear Shift Laver Aasy.
el ooz UnchivenSi@0 kst s 08  G33A78  Transaxle Astambly Lews Brake Drum
& Shift Cevar
9 7835M  Woodrult Key 1/8x 172
*STANDARD HARDWARE-PURCHASE LOCALLY
REPAIR PARTS REPAIR PARTS
ROPER 16T GARDEN TRACTOR-MODEL NO. T6326AR 16T GARDEN TRACTOR-MODEL NO, T6328AR

BRIGGS AND STRATTON ENGINE-MODEL NO. 401417, TYPE NO. 0127-01

FRONT AXLE

STARTER MOTOR GROUP
ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE

PERFORMED BY YOUR LOf
BRIGGS AND STRATTON DEALER.

KEY DESCRIPTION

wo.  NO A

T 5000p ERing Gy

2 1528P  Wethes 13/16x1- 1/ x14Ga. 6/ =

3 1300m Bearing ESCRIPTION

4 63AS21  Front Axtew/Bewings (inc. Key No. 3) @ Kev panT OESCRIPTION Kev rant DESCRIPTIO!

P Hax Bolt §/8- 11 x & Grade § o NO. WO X X

6 6MAZI?  Spindie Complete - ALH. 27 % Puller - Fiywhee! {Optional Equin.]
2056 Fiywhoe! and Riny 21w e - Fiywhee! (Optional Equip.)

7 9040n  Flsnged Beanng L v & 22 222674 Cup-Sereen Mounting

8 7810H Gripeo Locknut 3/8 - 24 UNF s 3 220511 Washer- Spring 23 222673 Screen Flush Rotating

o 158 Hurdaned Watier [te1] 4 8305 Screw - Sem 20 30378 Swtor- Altemator

0 78R Tie Rod and Joints 1. Key No's. 15, 16, 5 280222 - Plungor 25 832 rew - Sem

i .18 19 KEY  PaRT DESCRIPTION 6 90305 Loskwasher oo ons AT A s

" rease i NO.  NO. 7 383017 otor - Starting : 4 riar

e Soagecomanin B S0 i Whaetna B 2 mma e R T

1B 85158 Tie Rod Joint (R.H. Thread) 29 15620 Washer 25/32x 1+ 1/2 16 G, 13 392329 Armature Assembly 3 e Elvsheot Ring [ne. os et

16 SSBS  H